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Chapter 1: INTRODUCTION
This document is written for inpatient coders currently working in Military Health Service (MHS) inpatient facilities and supplements industry standards with MHS-specific guidance. Coders should follow ICD-9-CM Official Guidelines for Coding and Reporting where there is no specific MHS Guidance. 
These guidelines are derived from publications from the following cooperating parties for International Classification of Diseases, 9th Revision, Clinical Modification (ICD-9-CM):

Centers for Medicare and Medicaid Services (CMS)

The American Hospital Association (AHA) Coding Clinic
American Health Information Management Association (AHIMA)
National Center for Health Statistics NCHS
Additionally, valuable ICD-9-CM coding commentary was drawn from the book Faye Brown’s ICD-9-CM Coding Handbook 2010, written by Faye Brown and revised by Nelly Leon-Chisen of the Central Office on ICD-9-CM of the American Hospital Association, and published in 2009 by Health Forum, Inc., Chicago, Illinois (hereinafter referred to as Faye Brown).
Updating Guidelines—MHS Coding Guidance for inpatient coding is reviewed and updated annually, or more frequently as needed, by the Unified Biostatistical Utility (UBU) Working Group.  To suggest updates, contact the Service point of contact listed in section 1.3.  Updates to coding guidance are on the UBU website, at the URL: 

http://www.tricare.mil/ocfo/bea/ubu/coding_guidelines.cfm
Guidelines effective for MTFs and External Audits, as indicated on cover sheet of MHS Guidelines for Inpatient Coding. 

When delays to code table updates/system limitations occur, use applicable sections of the most previous version of MHS coding guidelines until limitations are resolved.
The completeICD-9-CM Official Guidelines for Coding and Reporting can be found at: http://www.cms.hhs.gov/ICD9ProviderDiagnosticCodes/
1.1. Purpose

To meet the MHS need to capture inpatient workload and institutional data for continued patient care and business decisions.
1.2. Main Objectives

To establish procedures on the use of ICD-9-CM coding guidelines consistent with care provided at Military Treatment Facilities (MTFs) for inpatient encounters.  The objectives of this guidance are to improve basic coding skills in coding diseases, injuries, and surgical procedures, consistent with the Uniform Hospital Discharge Data Set (UHDDS).

1.2.1. Additional objectives for coding are set forth as follows
Understand and apply the basic coding rules in the use of volumes 1, 2, and 3 of ICD‑9‑CM.

Recognize the importance of using the Alphabetic Index in volumes 2 and 3 before referring to the Tabular List in volumes 1 and 3.

Identify, define, and apply uniform abbreviations, punctuation marks, instructional terms, and other conventions contained in ICD-9-CM.

Understand the basic coding principles as they pertain to disease, procedure classification, and code assignment.
Understand the structure of the Alphabetic Index (volumes 2 and 3) and Tabular List 
(volumes 1 and 3) and the methods for locating disease and procedure terms.

Understand the importance of, and become familiar with, the selection of the principal 

diagnosis and principal procedure for coding purposes.

Understand the importance of, and become familiar with, the selection of co-morbidities and complications and correct sequencing of diagnoses and procedures.

Understand and apply the terms:  "and," "with," "see," "code also," "omit code," and similar instructional terms.

Understand the meaning and applications of various symbols used in ICD-9-CM.

Understand the difference between poisoning and the adverse effect of drugs and other 

medicinal substances properly administered in the correct dosage.

Understand the use of "V" Codes and "E" Codes.

Understand the use of Standard NATO Agreement (STANAG) codes.
Improve personal proficiency in the coding with ICD-9-CM, determining principal 

diagnoses/procedures, co-morbidities and complications, and proper sequencing.

Know and be able to apply military health system unique coding methods.

Understand what data is contained in specific documents within the medical record, reports, and other documents used in the care and treatment of patients
Understand how coding relates to other functions in the facility. (Patient registration, admission and disposition, data quality, billing and reimbursement)

Increase awareness of and have a working knowledge of Medicare Severity Diagnosis Related Groups (MS-DRGs).

Know where to find additional information.

1.3. Getting Help on Coding Questions

For questions on coding issues, please contact the Service Representative, as follows:

Army
https://pasba3.amedd.army.mil/login/login.fcc

Air Force https://phsohelpdesk.brooks.af.mil or 1-800-298-0230

Navy
https://dq.med.navy.mil/dq/coding.htm
System issues: For functional software and technical support, contact the MHS Help Desk.

MHS HELP DESK

	CONUS
	1-800-600-9332

	OCONUS
	1-866-637-8725


1.4. Standards of Ethical Coding 

Code of Conduct policies should reflect MTFs commitment to ethical coding practices.
Ensure your MTF has a standard for ethical coding in your compliance plan. This should be in line with the AHIMA Standards of Ethical Coding. (See Appendix 3)
1.5. Use of Inpatient Coding Data

Inpatient institutional coding is used for a variety of purposes including clinical, epidemiology, population health, research, and business planning.
1.6. Military Health System Computer Systems
CHCS - The Composite Health Care System (CHCS) is used for reporting demographic, diagnostic and procedure information. Currently CHCS produces a Standard Inpatient Data Record (SIDR) extract, which is used for upward reporting of detailed patient information.  

Coding Compliance Editor (CCE) - CCE provides a backend editor to be used prior to interfacing with billing software (third party collections software, medical service account module). The Encoder Grouper is included as part of CCE software where the MS-DRGs are calculated.

ESSENTRIS – The MHS uses ESSENTRIS to enhance the flow of inpatient electronic health information throughout the DoD and the Department of Veterans Affairs (VA).  This is the order entry system where doctor’s orders originate and doctors’ and nurses’ notes are stored.  ESSENTRIS provides the capability to not only automate the documentation, but to also pull in data from all of the different types of patient monitors so that the data is shared with other members of the health care team.
1.7. SIDR Edits
A SIDR edit may occur as a result of data inconsistencies between the information from the encounter and the patient demographics in CHCS as relates to age, gender, patient category, etc.  Additionally, a few basic potential errors in diagnosis and procedure coding are identified.
When the coder encounters an edit(s) or error(s) in CHCS or elsewhere in the coding process, the edit(s) must not be ignored. The coder should review the record and the reason for the error before resorting to force approval. Questions should be referred to your Branch of Service coding representative.
Example of Edit #01790:
	01790
	Abortion delivery Diagnostic Code used without abortion DG #1-DG #X.
	If positions 1-3 of DG #1-DG #X are coded 640-676 with position 5 coded 0, then positions 1-3 of DG #1-DG #X must be coded 634-637.


Translation of edit content:  If a record has codes 640-676 (with 5th digit of zero), there must be another code from the 634-637 range on the same record.
1.8. Internal and External Audits
The institution of internal and/or external audit processes is a proactive approach to improving coding, billing, and documentation accuracy.  Adherence to official guidance will improve the overall capture of workload and ensure services are being reported accurately. 

Internal Audit -Audits are performed to assess compliance with coding and documentation in the medical record. Feedback is used for training and assessing educational needs.  The results of this audit are part of the data quality reporting process.

External Audit - Audits may be performed by an outside source to assess the institution’s compliance with coding and documentation guidelines. A random number of records based on specialty, diagnoses, procedures, and/or providers are selected and audited. Feedback is used for training and assessing educational needs.
Chapter 2: Uniform Hospital Discharge Data Set (UHDDS)
2.1. UHDDS

The Uniform Hospital Discharge Data Set (UHDDS) constitutes the minimum data set for hospital discharge abstracts. The UHDDS has established guidelines for reporting inpatient data in acute-care, short-term, and long-term care hospitals.  A minimum set of items based on standard definitions provides consistent data available for use by multiple users. Only items meeting the following criteria have been included:

· Easily identified

· Readily identified

· Uniformly recorded

· Easily abstracted from the medical record

2.2. Data Items

The following items are required by the UHDDS:

· Principal diagnosis

· Other diagnoses having a significant impact on the specific hospital episode

· Significant procedures

· Demographic information
2.3. Diagnoses

2.3.1 Principal Diagnosis 

The principal diagnosis is defined as the condition established after study to be the reason chiefly responsible for admission of the patient to the hospital. Use of the words “after study” in the definition of principal diagnosis is important, but can often be confusing.  “After study” does not mean the admitting diagnosis, rather it is the diagnosis found after workup or even after surgery to be the chief reason for admission. 


Examples:


Patient was admitted with urinary retention possibly caused by hypertrophy of the prostate.  In this case, the prostatic hypertrophy is the principal diagnosis unless treatment was only directed at the urinary retention.



Patient was admitted to the hospital with a complaint of severe abdominal pain.  White blood cell count was elevated at 16,000 with a shift to the left.  The patient was taken to surgery for removal of an acute ruptured appendix.  After study, the principal diagnosis is acute ruptured appendicitis.

The importance of consistent, complete documentation cannot be overemphasized. It is important for coders to select the correct principal diagnosis based on the documentation in the medical record because the diagnosis has a significant impact on:
· MS-DRG (reimbursement)

· care analysis

· utilization review

· resource allocation

· cost comparisons

In most cases, the principal diagnosis is listed in the provider’s diagnostic statement. However, this is not always the case.  Coders should always review the entire medical record to identify the principal diagnosis.

2.3.2. Additional Diagnosis
Per UHDDS guidelines, “additional/ secondary diagnoses” include only those conditions affecting the current episode of care as it relates to:

· Clinical evaluation (the provider is aware of the problem and is evaluating it through tests, consultations, and close clinical observation)

· Therapeutic treatment

· Further evaluation by diagnostic studies, procedures, or consultation

· Extended length of stay

· Increased nursing care and/or other monitoring

As long as the documentation is clear and consistent, the coder may assign codes if they meet the definition of “additional/secondary” diagnosis. If the documentation is conflicting, vague, or ambiguous, the coder is required to query the physician to determine if the condition should be a part of the final diagnostic statement.

Diagnoses having no impact on patient care during the hospital stay should not be reported even when they are present.  Exceptions to this are shown in Chapter 6.2.
Chapter 3: Medical Record Requirements
3.1. Inpatient Medical Record as the Source Document 
The medical record is a major source document for the coding and reporting of diagnoses and procedures. It is needed for accurate coding and contains a variety of reports such as:

· Discharge Summary

· History & Physical

· Operative Report

· Physician Orders

· Progress Notes

· Nurses Notes, etc.
3.2. Record Documentation

Coders should ensure that the medical record documentation supports the designation of the principal diagnosis. Diagnosis must not be coded solely on the basis of the provider’s orders for prescribed medications without written documentation of treatment.
Providers will often fail to list in the discharge summary reportable conditions that develop during an inpatient stay, but resolve prior to discharge. These conditions often are not included in the diagnostic statement but they are mentioned in various places within the medical record. Any condition requiring clinical evaluation, therapeutic treatment, diagnostic procedures, extended length of stay, increased nursing care and/or monitoring should be coded. 
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3.3. Record Review

Review of the inpatient medical record begins with the discharge summary. It provides a synopsis of the patient’s hospital stay to include:

· Reason for admission

· Significant diagnostic findings

· Treatment given

· Patient’s course in the hospital

· Follow-up plan

· Final diagnostic statement

Conditions documented elsewhere in the record may provide clues that a more in depth review is needed to garner more specificity. Diagnosis from pathology and laboratory reports must be validated by the attending physician(s) involved in the case.

Example 1:



Diagnosis:

Cancer of Cervix 


180.9



Pathology report:
Carcinoma, in situ, of cervix

233.1



Conclusion: 
            Principal Diagnosis is


233.1 


Example 2:


Diagnosis:

Urinary tract infection


599.0



Laboratory report:
E. coli in urine



041.4



Conclusion: 

Principal Diagnosis is 

599.0 






Secondary Diagnosis is 

041.4


Example 3:


Diagnosis:

Fracture of Femur


821.00



X-ray report:

Open fracture of subtrochanteric 





neck of femur 



820.32



Conclusion:  
  
Principal Diagnosis is


820.32
(Examples were taken from Faye Brown, ICD-9-CM Coding Handbook, 2008, p.28)
Chapter 4: Admissions, Discharges, Transfers, and Deaths
4.1. Admissions

It is the responsibility of the admitting provider to determine the appropriateness of admission to the hospital and to generate an admission order. The admission process should be monitored to ensure documentation and clinical information support the hospital admission.
4.1.1. Admissions Following Observation and Ambulatory Surgery
4.1.1.1. Admission Following Medical Observation
Patients are often treated in an observation unit to determine if their condition will improve significantly enough to be discharged. If the condition worsens or doesn’t improve, the provider may decide to admit the patient as an inpatient. The principal diagnosis should be the medical condition determined after study to have prompted the hospital admission.
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4.1.1.2. Admission from Ambulatory Surgery
Patients undergoing outpatient surgery may subsequently be admitted for continuing inpatient care at the same facility. The following guidelines apply:
· If the reason for the inpatient admission is a complication, assign the complication as the principal diagnosis.

· If the reason for the inpatient admission is a condition unrelated to the surgery, assign the condition as the principal diagnosis.


Procedures performed in an ambulatory procedure unit are not coded in the inpatient record.
An ambulatory record will be completed to capture the events surrounding the APV encounter.  
The ambulatory disposition status will be “admitted.”  
The CHCS inpatient source of admission will be: 
(S)--ADMISSION RESULTING FROM APV, DIRECT TO MILITARY MTF.
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4.1.1.3. Admission from Emergency Department (ED)
When a patient is seen in the emergency department and subsequently admitted as an inpatient, the emergency encounter is closed out with disposition type “admitted.”  
[image: image3.wmf]
Original documentation of treatment in the ED is combined with the inpatient record; a copy is filed in the patient’s outpatient record. 
The CHCS inpatient source of admission will be: “0” ER, DIRECT TO MILITARY MTF
4.1.1.4. Re-admission within the Same Date of Discharge

When a patient is readmitted to the hospital on the same date of discharge and for the same or a related condition, the patient’s discharge status in CHCS is canceled and the record is reopened (using the same register number).  Providers will continue documenting in the same record. Additional diagnoses and procedures will be coded upon discharge.
When a patient is readmitted to the hospital on the same date of discharge for an unrelated condition, a new record is started and a new register number is assigned.
4.2. Admitting Diagnosis
Though not a part of the UHDDS guidance, the admitting diagnosis must be reported for some payers and can be useful in quality of care studies.  It can be coded in CHCS and CCE.  But, the admitting diagnosis is not captured in the SIDR extract.
4.3. DoD Inpatient Coding Transfer Guidelines
4.3.1. Transfer from Military Treatment Facility (MTF) to another MTF

In the DOD a transfer from one MTF to another is a continuation of acute care.  Only conditions present upon admission and treated at the receiving site should be coded by that facility.  Use the UHDDS definitions to determine the principal diagnosis.


Example 1:  Airman admitted to Landstuhl Regional Medical center with fracture tibia/fibula [(motor vehicle accident from improvised explosive device (IED)] and 3rd degree burns [(from of the anterior trunk (18% from IED)].  The patient undergoes open reduction and internal fixation of the fracture and surgical debridement of the burn.  The airman is transferred to Brooke Army Medical Center (BAMC) for continuous treatment of the burns to include additional debridement and healing fractures.  The following diagnoses and procedures would be reported by BAMC:

· Principal Dx:  3rd degree burns of the anterior trunk

· Secondary Dx:  18% body surface burn

· Secondary Dx:   Orthopedic aftercare for the healing fracture.  
· (Definitive fracture care was performed at Landstuhl and is therefore not coded at BAMC.)
· Secondary Dx:  External Cause of Injury [E-code(s)] as appropriate

· Secondary Dx:  External Cause of Injury [E-code] for location is optional

· Principal Dx:  Debridement (only those performed at BAMC)

STANAG Injury and Trauma Codes (See appendix 5) will also be reported in SIDR; coding is done in CHCS.


Example 2:  Sailor is admitted to Eglin AFB after motor vehicle accident resulting in a ruptured spleen.  Patient is taken to the operating room where a splenectomy is performed.  Patient is transferred to Wilford Hall Medical Center for surgical aftercare.  The following condition would be reported by Wilford Hall:

Principal Dx:  Admission for Surgical aftercare

4.3.2. Transfer from Civilian/VA to MTF

Active Duty (AD) member transferred from a civilian/VAH to a MTF: capture all diagnoses and procedures from the transferring facility.  Initial admission date will be the admission to the civilian/VA facility.  The source of admission type, ABI (4), indicates patient was initially admitted to the civilian/VA facility with subsequent transfer to the MTF.

Non-AD transfer from civilian/VA to MTF: capture only diagnoses from the transferring facility which are still being treated.  The principal diagnosis is the reason for admission to the MTF. Initial admission date will be the admission to the civilian/VA facility.  The source of admission type (5) should be initially admitted to the civilian/VA facility with subsequent transfer to the MTF.

4.3.3. Transfer for Rehabilitation

Category V57 will be the principal diagnosis.  The secondary diagnosis (-es) is the reason(s) why the physical rehabilitation is needed.  Do not code the original injury or illness. The exception to this rule is substance abuse; for details see Principle 4.


Example: Marine injured in an automobile accident.  His lower right leg and lower left arm were traumatically amputated.  Patient was treated, fitted for orthotic devices, and transferred to rehab for orthotic and gait training.


Orthotic training, includes gait training and use of artificial limbs 
V57.81

Absence of lower leg






V49.75


Absence of lower arm






V49.65
4.3.4. Diagnosis Coding for Transfers

Diseases and/or conditions treated and resolved prior to transfer to another facility are not coded by the receiving facility.
Diseases and/or conditions that are still present and being treated or managed or the underlying cause of death are coded by the receiving facility (see additional guidance in section 3.4 of this document).

4.4. Underlying Cause of Death/Separation

4.4.1. Mortality 

Mortality statistics are usually based on a single identifying cause of death for each patient.  This follows the definition of the term by the World Health Organization (WHO).  The underlying cause of death refers to the disease or injury that initiated the train of morbid events leading to demise or the circumstances of the accident or violence resulting in fatal injury.

If a death certificate is completed properly, the underlying cause should be the condition entered in the lowest completed line (Part 1).  If more than one cause is listed on a single line, and there is no indication of sequence, it becomes more difficult to select the cause of death.  Even if the certificate is properly completed, there may be combinations or other guidance governing the selection.
There are many clinical terms which do not adequately identify the underlying cause of death.  We often see signs, symptoms, ill-defined terms, or secondary conditions. For example, “failure to thrive” may be a diagnosis requiring hospital or hospice care, but in itself it does not identify the underlying cause of death; some other condition initiated the downhill course for the patient.

If one of the following conditions is cited as the sole or underlying cause of death, the death certificate has not been properly completed.
· “Modes of death” such as organ or respiratory failure, cardiac arrest, functional defects, and agonal events (These are the “how” not the “why.”)
· Conditions such as CHF, pneumonia, and anoxia which could have been caused by many different diseases or injuries

· Conditions such as signs, symptoms, or complications of other diseases
· Conditions classified to ICD-9-CM codes 780.0-799.9.
It is impossible to post an all-inclusive list, but the following source will give the coder an idea of what IS NOT generally considered an underlying cause of death.  The table and some of the information in this section were taken from:

TERMS THAT DON'T ADEQUATELY IDENTIFY UNDERLYING CAUSE OF DEATH
http://www.healthyarkansas.com/certificates/tutorials/Terms%20That%20Don't%20Identify%20Underlying%20Cause%20of%20Death.htm
Note:  If provider documents pneumonia as the underlying cause of death, the diagnosis must be qualified as a “primary” pneumonia.  This, however, is not a common event.
4.4.2. Separation/ Disability
For separation for failure to meet medical procurement standards, identification of the principal cause for the separation is required.  

In the event of separation from the service for disability, identification of the underlying cause of separation is required in the SIDR. 
For separation as the result of a current injury, the injury is identified as the underlying cause of disability.  These cases require additional code(s) for capturing residual disability.

For separation as the result of a current disease, the principal disabling disease will be identified.
Chapter 5: MS-DRGs

5.1. Medicare Severity Diagnosis Related Groups (MS-DRGs)

Effective October 1, 2008, the Tri-service MHS made the switch from DRGs to MS-DRGs which more accurately reflect the care and services provided at MTFs. MS-DRGs are severity based (“sick” vs. “very sick” patients) and are used in reimbursement.  The MS-DRGs may be split into a maximum of three tiers as determined by the presence or absence of complication/comorbidity (CC). 
The MS-DRG has 3 complication/comorbidity levels:

· MS-DRG without complication or comorbidity or MCC

· MS-DRG with complication or comorbidity (CC) but no MCC

· MS-DRG with major complication or comorbidity (MCC)
The current CC list was significantly revised in order to better distinguish cases likely to result in increased hospital resource use based on secondary diagnoses.  CMS will no longer consider common clinical diagnoses a CC, either because they are chronic, stable, or nonspecific variants of a more specific code set.
Some conditions no longer considered CCs are shown below:
· Chronic blood loss anemia 



280.0
· Atrial fibrillation 




427.31
· Congestive heart failure 



428.0
· Heart failure, NOS-unspecified 


428.9
· Chronic obstructive pulmonary disease (COPD)
496  **

**Note:  COPD is no longer a CC because acute manifestations and exacerbation of chronic diseases are considered CCs, chronic stable conditions are not.

5.2. Structure of DRGs and MS-DRGs 

DRGs


[image: image4]
MS-DRGs
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5.3. Major Differences between DRGs and MS-DRGs

	DRGs

Based on PDX

8 additional codes – CCs

6 procedures

Also based on:

Age

Sex

Discharge status 

MDCs – clinically coherent

Single organ system

538 DRGs/25 MDCs

Pre-MDC


Based on high resource consumption

9 current Pre-MDCs – (These procedures

(i.e. transplants and tracheostomies), rather than the reason for admission, account for resource use in such discharges.)  
	MS-DRGs

Based on complexity/ resource use

Recognizes resource use

Comprehensive approach in applying severity of illness

Elimination of 43 age differentiations (e.g. 0-17, Diabetes age <35)

Improve ability to identify groups of patients with varying levels of severity using secondary diagnoses

Composed of significant diseases

Acute exacerbations of significant chronic diseases

Advanced or end-stage chronic diseases

Chronic diseases associated with extensive debility

CCs must have a consistently greater impact on hospital resources



	Number of CCs = 3,326

Divided into medical and surgical DRGs

Surgical DRGs based on hierarchy 

Based on resource intensity

Some non-OR procedures drive certain DRGs

Medical DRGs based on diagnosis & age (0-17 years of age or greater than 17 yrs of age)

CC Condition– diagnosis can potentially increase LOS by at least one day in 75% of all admissions 

Complication – Condition develops during admission and not considered an expected outcome (i.e., postoperative hemorrhage – 998.11)

Comorbidities – Condition coexist
 with primary condition during specific admission (i.e., malignant hypertension – 401.0)

	Number of CCs = 2,583

No longer consider many nonspecific and most chronic conditions as CCs

CCs based on resource utilization vs. LOS 

Criteria for CCs

Intensive monitoring (e.g., ICU)

Complex services (e.g., transplants)

Extensive care form multiple caregivers (e.g., for a quadriplegic patient)



	CMS CCs:

Stable angina

COPD

Congestive heart failure

Dehydration

Drug Abuse 

Ulceration of lower extremity

Hypoxia

Atrial fibrillation

Chronic renal failure

Seizure disorder

Chronic blood loss anemia


	MS-DRGs Major CCs (MCCs): 

Acute Blood loss anemia

Acute exacerbation of COPD

Jaundice, unspecified, not of newborn

Aphasia

Precipitous drop in hematocrit

Attention to gastrostomy

Suicidal ideation

Hemorrhage complicating a procedure

Unstable angina

Acute respiratory failure

Encephalopathy

Pulmonary embolism and infarction

Sepsis

Acute renal failure

Acute systolic/diastolic heart failure

Myocardial Infarction

Pneumonia

Pleurisy with effusion

Aspiration Pneumonia             



	No longer consider common clinical diagnoses a CC, either because they are chronic, stable conditions or nonspecific variants of  a more specific code set

End-stage disease processes considered CCs, but status not included in CC/MCC list.


	Dx will not count as MCC or CC if the patient expires.

427.41  Ventricular fibrillation

427.5    Cardiac arrest

785.51  Cardiogenic shock

785.59  Other shock 

799.1    Respiratory arrest

**Note: If patient dies during the  admission

 these codes will not count as a MCC/CC




5.4. Pre-MDC MS-DRGs
Because some patient groups are extremely resource intensive, they are put into a separate group, before MDC assignment, based on the OR procedure rather than principal diagnosis. This group is called pre-MDC MS-DRGs. Like with DRGs, the pre-MDC MS-DRGs include organ transplants, bone marrow transplants, and tracheotomy cases. If a procedure places a case into a 
Pre-MDC, the MS-DRG is assigned outside of the MDC.

Example: MS-DRGs 001 and 002 (Heart Transplant or Implant of Heart Assist System) are assigned based on the procedure performed pre-MDC and the presence or absence of an MCC. The principal diagnosis is not taken into consideration.
Chapter 6: Present on Admission (POA)

The Deficit Reduction Act of 2005 (DRA) required civilian hospitals to begin reporting POA with 1 January 2008 discharges.  Effective 1 April 08, claims without POA were returned to the facility/provider for reconciliation.  

The Present on Admission (POA) indicator is a one-character data element to distinguish pre-existing conditions from hospital-acquired complications (HACs). Conditions developed during an outpatient encounter, including emergency room, observation, or ambulatory surgery, are considered as being present on admission.  The “time the admission order was written” is the cut-off point for determining if a condition is present on admission.

Collection of Present on Admission (POA) data is an important component for MS-DRG coding and may significantly impact reimbursement.  MHS privileged providers have a responsibility to document within the body of the record all diseases and/or injuries in a manner that will enable assignment of POA status. It is expected the POA will lead to accuracy in mortality risk assessment and assist in the reduction of hospital acquired complications.

Coders should use the following documentation to assist in the identification of POA:

· Emergency Department Notes (ED)

· History & Physical (H&P)

· Past medical history

· Current medications

· Progress Notes

· Consultations

· Miscellaneous Documents **

· Nursing

· Pre-op assessments

· Anesthesia work-up
· Laboratory & Radiology Reports**
**Note: Keep in mind, miscellaneous documents, lab, and radiology reports do not support a POA indicator. To assign POA, coders must rely on provider documentation.
6.1. POA Indicators

There are currently five POA indicators:


Y- Yes


N- No


U- Unknown


W- Clinically undetermined


E- Exempt
Y – Describes conditions diagnosed during the hospitalization and which were clearly present on admission.  The “Y” identifies conditions that develop prior to a written order for admission, in ED, during outpatient surgery, or during observation.

Example:  Patient was admitted for workup for shortness of breath and back pain.  The final diagnosis, neoplasm of the lung, is identified with POA of “Y.”


Example:  Patient was admitted for pulmonary embolus developed post APV.  The final diagnosis, pulmonary embolus, is identified with POA of “Y.”

N – Describes conditions diagnosed after the patient was admitted.  


Example: Male patient was admitted for shortness of breath.  During his hospital stay he sprained his left shoulder.  The diagnosis of sprained shoulder is flagged with POA of “N.”  

Although designation of “N” is self-explanatory, one may encounter situations where all is not so clear.


Example: A male diabetic patient is admitted to the hospital.  Two days after admission his diabetes becomes uncontrolled to the point insulin is required. The patient had diabetes, (Y); uncontrolled on admission (N).  The diagnosis of uncontrolled diabetes has a POA indicator of “N.”

U – Is used when the documentation in the record is unclear.  Use should be limited and physician query is highly encouraged.

W – Describes a condition where the presence on admission cannot be clinically determined.

E – Identifies conditions exempt from reporting.  Note: The guidelines instruct coders to use blank when a code is exempt (UB-04); Medicare reporting uses “1” (on electronic claims).  DoD will use “E” in CCE. Some common examples of conditions not requiring an assignment of a POA are newborns codes (V30-V39) and motor vehicle accidents (E810-E819). 

6.2. Hospital Acquired Conditions (HACs)

CMS partnered with the CDC to identify a list of 10 potential high-volume, hospital-acquired conditions that could have been reasonably prevented. They also proposed financial penalties for when these conditions occur. Beginning October 1, 2008, CMS used the following criteria to identify these conditions: 
· High cost or high volume or both
· Result in the assignment of a case to a DRG that has a higher payment when present as a secondary diagnosis 

· Could reasonably have been prevented through the application of evidence-based guidelines.
CMS will not assign a higher paying DRG to patients who have or suffer from the following 10 conditions, unless they are documented as being present on admission:

*Note:   These conditions may be classified as a CC or MCC, but potentially would not affect MS-DRG assignment.

HAC Conditions are:

· Foreign Object Retained After Surgery (998.4)
· Air Embolism 

· Blood Incompatibility (999.6)
· Stage III and IV Pressure Ulcers (707.00-707.09)
· Falls and Trauma (E880-E888)
· Fractures (800-829)

· Dislocations (830-839)

· Intracranial Injuries (850-854)

· Crushing Injuries (925-929)

· Burns (940-949)  

· Electric Shock and unspecified effects of external causes (991-994) 

· Manifestations of Poor Glycemic Control 

· Diabetic Ketoacidosis 

· Nonketotic Hyperosmolar Coma 

· Hypoglycemic Coma 

· Secondary Diabetes with Ketoacidosis 

· Secondary Diabetes with Hyperosmolarity

· Catheter-Associated Urinary Tract Infection (UTI) (996.64) and (112.2,590.10,590.11, 590.2, 590.3, 590.80, 590.81,  590.9,595.0,595.3,595.4,595.81,595.89,595.9,597.0,597.80,599.0) 
· Vascular Catheter-Associated Infection 

· Surgical Site Infection Following: 

· Coronary Artery Bypass Graft (CABG) – Mediastinitis (519.2) and (procedure codes 36.10 through 36.19) 

· Bariatric Surgery 

· Laparoscopic Gastric Bypass 

· Gastroenterostomy 

· Laparoscopic Gastric Restrictive Surgery

· Orthopedic Procedures 

· Spine 

· Neck 

· Shoulder 

· Elbow

· Deep Vein Thrombosis (DVT)/Pulmonary Embolism (PE)

· Total Knee Replacement

· Hip Replacement

6.3. Additional references available for POA
ICD-9-CM Official Coding Guidelines http://www.cdc.gov/nchs/icd9.htm
MLN Matters Article #MM5499 (http://www.cms.hhs.gov/MLNMattersArticles/downloads/MM5499.pdf)
UB-04 Data Specifications Manual and Transmittal 1240 (http://www.cms.hhs.gov/transmittals/downloads/R1240CP.pdf)
Chapter 7: Specific Coding Principles
To provide more specific guidance, this chapter includes 16 principles that present short narrative explanations and sample applications.

Each coder should have his/her own copy of these "MHS Inpatient Institutional Coding Guidelines" for quick, ready reference while coding.  These principles can be a very effective tool for training any new inpatient coder. 


Selection of the principal diagnosis is governed by the circumstances of admission, diagnostic workup and/or therapy provided. Documentation in the medical record should support and reflect these three criteria for admission and will govern selection of the principal diagnosis.


The chief complaint, and signs and symptoms of the patient at the time of admission refer to the circumstances of admission. The reason for the patient's admission has to be clearly identified. The principal diagnosis is the definitive diagnosis that was established “after study” and should relate to the chief complaint on admission. If it is unclear, the physician should be queried and the outcome corroborated with supporting documentation in the medical record.

When two or more diagnoses equally meet the criteria for principal diagnosis and the Alphabetic Index, Tabular List, or another coding guideline does not provide sequencing direction, any one of the diagnoses may be sequenced first. 


Example: A patient presents with multiple problems: shortness of breath, fever, and chest pain.  Chest x-ray demonstrates an exacerbated CHF.  Examination reveals acute bronchitis.  Prior history and current EKG findings are consistent with unstable angina.  The three conditions were treated with medications. All three diagnoses equally meet the criteria for the definition of principal diagnosis and the hospital can sequence any one as the principal diagnosis.

But suppose this same patient undergoes coronary arteriography revealing coronary artery disease (CAD) with 85-90% blockage of two prominent branches and has a percutaneous transluminal coronary angioplasty (PTCA).  In this scenario, the workup and therapy criteria clearly distinguish CAD, identified as the etiology of the patient's unstable angina, to be the principal diagnosis.
7.1. Suspected and Ruled Out Conditions
Coding for suspected and ruled out conditions in the inpatient arena differs from the outpatient guidelines.
7.1.1. Suspected Condition

Qualifying adjectives used in the final diagnostic statement imply that a final judgment has not been made. When words such as “suspected,” “probable,” “questionable,” “likely,” etc. are used in the diagnosis, code the condition as if it were a confirmed diagnosis. 
Exert caution with diagnoses such as possible epilepsy, AIDS, multiple sclerosis, and other similar conditions which can have serious personal consequences for the patient.  The provider is not always aware that recording diagnosis as “possible” results in coding the disease as if it actually exists.  These conditions should only be coded when confirmed.
7.1.2. Rule Out and R/O

Qualifying adjectives such as “Rule Out” and “R/O” present special problems for which the following coding rules have been developed.  When these words appear in the final diagnostic statement, they have the same meaning as “suspected” and generally are to be coded as if the condition were confirmed.  (See also section 7.1.1.)
7.1.3.   Ruled Out, Not Proven, Not Confirmed, and No Evidence Of

When these words appear as part of the diagnosis or the diagnosis is stated in terms which indicate the absence of the condition under investigation, the appropriate code from the supplementary classification (V71 category) will be used. The medical record documentation must support the investigation of the suspected condition. Admissions following head trauma where there is no visible evidence of injury and which after observation show no evidence of after effects are coded to V71.4__0, the code extender for Observation, head injury, ruled out. Codes in V71.x subcategory are principal diagnoses and will not be coded as secondary.
7.1.4. Observation of Newborns for Suspected Condition Not Found (V29)
V29 may only be used as an additional code if the episode of care includes the birth.  In this case, a code from V30, V31, V33, V34, V37, and V39 will be principal. 
7.2. Chronic Conditions

Some conditions always affect the episode of care and should always be coded in the inpatient record even if these conditions are stable. (Coding Clinic, 2000, 2nd Qtr, pg 20)

The following chronic conditions are always coded when documented.

· Diabetes Mellitus

· Hypertension

· COPD/Emphysema

· Peripheral Vascular Disease (PVD)

· Tobacco Use Disorder/History of Tobacco Use

· Asthma

· Blindness

· Hearing Loss

· Amputation Status

· Alzheimer’s/Parkinson’s Disease

· Congestive Heart Failure

Allergy information, history of allergies or other history of illness will not be coded unless the provider documents the condition’s impact on current patient care.
7.3. DoD Code Extenders

A number of codes in the ICD‑9‑CM classification system have been "modified" to meet the needs of the Services.  Numeric characters have been added at the 7th‑digit level of a coding field.  These codes are referred to as DoD Code Extenders.
The DoD Code Extenders are found in Appendix 5 of this document. 
7.4. Signs, Symptoms, and Inconclusive Diagnoses

7.4.1. Signs and Symptoms

Signs, symptoms, and inconclusive diagnoses are generally assigned codes from ICD-9-CM chapter 16 (category codes 780‑799).  Review instructions carefully prior to assigning codes from this chapter.  

Diagnostic statements may require use of codes from chapter 16: 
· When a specific diagnosis cannot be made at time of disposition

· When there are transient signs and symptoms whose etiology could not be determined

· When there is a provisional diagnoses assigned to a patient transferred to another facility
· When a more precise diagnosis cannot be made for other reasons

· When certain signs/symptoms are important in rendering a more specific diagnosis to describe appropriate medical care even if the etiology is known
· When the coding guidelines so dictate it
The signs and symptoms will be used as the principal diagnosis in the following instances:

· No definite cause is identified

· They are followed by comparative contrasting diagnoses

· They are a residual of late effect

· They are the result of an adverse reaction to medication

· Chronic Obstructive Pulmonary Disease (COPD) Category Code

Signs and symptoms are assigned as secondary codes when the signs or symptoms are not related to the underlying condition and when their presence makes a difference in the severity of the patient’s condition and/or the care given.
Signs and symptoms that point rather definitively to a particular diagnosis are assigned to the appropriate chapter of ICD-9-CM rather than to chapter 16.  For example, hematuria is assigned to the chapter for the genitourinary system (code 599.7). 
7.4.2. Comparative/Contrasting Diagnoses
In those rare instances when two or more diagnoses are documented as “either/or” (or similar terminology), they are coded as if the diagnoses were confirmed and the diagnoses are sequenced according to the circumstances of the admission.  If no further determination can be made as to which diagnosis should be principal, either diagnosis may be sequenced first.

When a symptom(s) is followed by contrasting/comparative diagnoses, the symptom code is sequenced first.  All the contrasting/comparative diagnoses should be coded as additional diagnoses.

Example: Generalized abdominal pain due to cholecystitis vs. appendicitis.



PDx                              Abdominal pain 



Additional Dx              Cholecystitis 



Additional Dx              Appendicitis
Principle 1: Infectious and Parasitic Diseases

Infectious diseases are caused by microscopic organisms - including bacteria, viruses, fungi, and animal parasites that penetrate the body’s natural barriers and multiply to create symptoms that can range from mild to deadly.

1.1. Systemic Inflammatory Response Syndrome (SIRS)

SIRS describes the endothelial inflammation believed to be associated with sepsis and septic shock.  SIRS is the systemic response to infection or trauma, with symptoms, including fever, tachycardia, tachypnea and leukocytosis.  SIRS can be diagnosed when patients demonstrate two or more signs of systemic inflammation in the setting of a disorder known to cause endothelial inflammation and in the absence of any other known cause.

Coding SIRS requires a minimum of two codes:

· Sequence first a code describing the underlying cause of infection or trauma.

· Secondary code is from subcategory 995.9x, Systemic inflammatory response syndrome (SIRS).  To assign a code from this category, the terms SIRS or sepsis must be documented.

The tabular index/grouper logic leads the coder to 995.9x.  If the underlying cause (infection) of the SIRS is known, code the cause first; 995.9x would be an additional code.  If the underlying cause is unknown, the default first code is 038.9 and the 995.9x is a secondary code.

Review Coding Clinic, fourth quarter 2003, page 79, Coding Clinic, second quarter 2000, page 4, and Coding Clinic, third quarter 1999, pages 5 and 6 for more information.  There is also detailed guidance in Faye Brown’s ICD-9-CM Coding Handbook.


1.2. Sepsis

Sepsis is defined as SIRS due to infection.  This supersedes all previously published Coding Clinic advice where sepsis was equated with septicemia.  The inclusion term sepsis was added under code 995.91, SIRS due to infectious process without organ dysfunction.  If only the term sepsis is documented, codes 038.9 and 995.91 would be assigned in that sequence.

Review Coding Clinic, fourth quarter 2003, page 79 for more detailed coding guidance.  If documentation is unclear, query the physician.  Encourage coder to review subject in Faye Brown’s ICD-9-CM Coding Handbook.

1.3. Urosepsis

Urosepsis is a nonspecific term and although the coding index classifies the condition to 599.0, Urinary tract infection, site unspecified, sometimes this is not the correct code.  A diagnosis of urosepsis usually needs to be clarified with the physician to determine if the patient has a generalized sepsis (septicemia) caused by leakage of urine or toxic urine by-products into the general vascular circulation (038.9), or urine contaminated by bacteria, bacterial by-products, or other toxic material but without other findings (599.0).

Review Coding Clinic, fourth quarter 2003, page 80, Coding Clinic, second quarter 2000, page 6; Coding Clinic, first quarter 1998, page 5; and Coding Clinic, first quarter 1988, pages 1 and 3 for detailed guidance in this area.  Additional guidance also found in Faye Brown’s ICD-9-CM Coding Handbook.
1.4. Documentation Requirements for Sepsis/SIRS

From a coding perspective, sepsis is no longer synonymous with septicemia.  However, physicians may continue to use the terms interchangeably.  It may be necessary to query the physician for clarification depending on the documentation and the patient’s condition.
The physician must document either sepsis or SIRS before a code from subcategory 995.9 is assigned as an additional diagnosis.  Especially if the patient exhibits some of the manifestations of SIRS/sepsis, if only septicemia is documented, it is appropriate to query the physician for clarification.  But regardless, a physician query is often indicated when coding these complex cases.

1.5. HIV 

Coding and sequencing for HIV and AIDS are dependent on the physician documentation in the medical record. Additional information may be found in Appendix 8 ICD-9-CM Official Guidelines for Coding and Reporting.
Being HIV positive is not the same as having AIDS.  Patients may test positive for HIV but don’t exhibit symptoms for many years.  If the patient is HIV positive but is also asymptomatic and has not been diagnosed previously with an HIV-related illness, assign ICD-9-CM code V08, Asymptomatic human immunodeficiency virus infection status. “Do not use [code V08] if the term ‘AIDS’ is documented or if the patient is treated for any HIV-related illness or is described as having any condition(s) resulting from his/her HIV-positive status; use 042 in these cases”  (AHA Coding Clinic for ICD-9-CM, 2006, fourth quarter, page 153).

Only confirmed cases of AIDS or HIV infection should be coded using category code 042. Do not assign a code for the HIV infection if it is documented as possible, suspected, etc. This is an exception to the coding guideline that states conditions may be coded in the inpatient setting if documented as possible, probable, or suspected.

Patients with inconclusive or nonspecific HIV test results should be coded to 795.71, Nonspecific serologic evidence of human immunodeficiency virus.

DoD Extenders with code 795.71 are no longer available for identifying the staging of HIV.  Override CHCS edit and force approve the record.
Principle 2: Neoplasms (Categories 140-239)

2.1. Table of Neoplasms

The Table of Neoplasms is found in Volume 2.  This table lists the code numbers for neoplasms by anatomical site.  For each site there are six possible code numbers which may be assigned depending on whether the neoplasm in question is malignant, primary, secondary, benign, in situ, of uncertain behavior, or of unspecified nature.  The description of the neoplasm often indicates which of the six columns is appropriate, for example: malignant melanoma of skin, benign fibroadenoma of breast, carcinoma in situ of cervix uteri, etc.  Where such descriptors are not present, the remainder of the index should be consulted (see also Vol 2).
Sites marked with the sign "*"; for example, face NEC*, should be classified to malignant neoplasm of skin of these sites if the variety of neoplasm is a squamous cell carcinoma or an epidermoid carcinoma.  Code benign neoplasm of skin of these sites if the variety of neoplasm is a papilloma (any type).
The term "cancer" when modified by an adjective or adjectival phrase indicating a morphological type should be coded in the same manner as "carcinoma" with that adjective or phrase.  Thus, "squamous cell cancer" should be coded in the same manner as "squamous cell carcinoma."
Unspecified lesion/mass is not assumed to be a neoplasm of uncertain behavior.  
Uncertain behavior must be confirmed by the pathology report and documented by the provider.

Lesion/mass should not be assumed to be a neoplasm unless the index or grouper logic classifies it to neoplasm.

2.2. Morphology codes 

Morphology codes are not used in the coding of DoD inpatient records.

2.3. Personal History of Malignant Neoplasm. 

If personal (V10) history of malignant neoplasm is documented, it must be coded.

2.4. Neoplasms with Overlapping Site Boundaries

A primary malignant neoplasm whose point of origin cannot be determined but whose stated sites overlap two or more subcategories within the same three digit category should be classified to the fourth digit subcategory .8 (other). Overlapping malignant neoplasms that cannot be classified as indicated above should be assigned to category 195, malignant neoplasm of other and ill-defined sites.
2.5. Coding Neoplasms
2.5.1. Primary Site is still Present  

Code the primary site.  If present, code also any secondary site(s) using categories 196-199.

2.5.2. Primary Site Previously Treated

If the primary site of the malignancy was previously excised or eradicated by treatment and the original primary site has not recurred and is no longer under treatment, code the previous primary site as “personal (past) history of malignant neoplasm,” using the appropriate subcategory code under V10. Code any mention of current secondary sites.
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2.5.3. Active Treatment of Primary Site

If the patient is still under active treatment for malignancy of primary site, either radiation or chemotherapy, retain the code for malignancy of primary site being treated. Even though this site may have been previously excised or eradicated, the patient would not be receiving radiation therapy or chemotherapy directed at the primary site unless further treatments were needed. Code the primary site receiving the directed treatment using codes 140.0-195.8.

2.5.4. Primary Malignancy of Hematopoietic and Lymphatic Tissue
Malignancy of hematopoietic and lymphatic tissue is always coded to 200.0-208.9 series with appropriate fifth digit where required, unless condition is stated to be “in remission.”

For malignancy of hematopoietic and lymphatic tissue “in remission,” a V67 with an additional code from categories V10.6-V10.7, is applicable.

If the patient is under active treatment for malignancy, the malignancy code for the site being treated (200-204 series) is retained even though that site may have been previously excised or eradicated. 

2.5.5. Admission for Chemo/Radiation Therapy

When the patient is admitted solely and specifically for radio- or chemotherapy, the appropriate code from V58.0-V58.1 is assigned as the principal diagnosis.  The code for the malignancy is assigned as an additional code.

· When the patient is still under treatment, the code for the malignancy is assigned rather than a code from category V10 (Personal history of malignancy).

· Codes from category V10 are assigned only when the primary neoplasm has been totally eradicated and the primary neoplasm is no longer under any type of treatment.  

2.5.6. Insertion of Port

When the patient is admitted for the sole purpose of inserting a port for later chemotherapy (no drugs given at this time), the malignancy is designated as the principal diagnosis and code V58.1x is not assigned. If chemotherapy and the port insertion occur during the same episode of care, assign V58.1x as the principal diagnosis.

2.6. Metastatic Cancer

2.6.1 Metastatic “To a Site”

If the primary malignancy is no longer present and the patient is not receiving treatment, identify the previous primary site using the proper code within the V10 category. In such cases, do not assign the code for "primary site unknown."


Example: Metastatic carcinoma to lung from breast. Bilateral radical mastectomy performed 6 months ago.  

Code to: 


Secondary neoplasm of lung 




197.0


Personal history of malignant neoplasm of breast 
            V10.3  

2.6.2. Metastatic “From a Site”

Cancer described as "metastatic from" a site should be interpreted as primary of that site. 


Example: Metastatic carcinoma from breast.  

Code to: 


Primary malignant neoplasm of breast 


174.9


Secondary neoplasm, unspecified site 


199.1 

2.6.3. Primary Site Unknown

When the primary site is unknown, code to the unspecified site for the morphological type involved; for example


Carcinoma 






199.1 


Melanoma 






172.9 


Adenocarcinoma 





199.1 


Osteosarcoma 






170.9


Fibrosarcoma 






171.9  
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Example: Metastatic carcinoma to lung.  

Code to: 


Secondary neoplasm of lung

 

197.0 


Primary malignant neoplasm of unspecified site
199.1


Example: Metastatic carcinoma from liver to lung.  

Code to: 


Primary malignant neoplasm of liver
 

155.0


Secondary neoplasm of lung 



197.0

2.6.4. Metastasis from Multiple Sites
If two or more sites are stated in the diagnosis and all are qualified as “metastatic,” code to primary site unknown.  Code the metastatic sites as secondary neoplasms of those sites.


Example: Metastatic melanoma of lung and liver.  

Code to: 


Secondary neoplasm of lung 




197.0


Liver (Secondary)





197.7


Primary malignant melanoma of unspecified site

172.9


Example: Metastatic carcinoma of brain and lung. 

Code to: 


Secondary neoplasm of brain 




198.3


Lung (Secondary)





197.0 


Primary carcinoma of unspecified site 


199.1 

2.6.5. Single Metastatic Site
If only one site is stated in the diagnosis and this is qualified as “metastatic,” proceed as follows:



Example: Metastatic cancer of brain.  

Code to:


Secondary neoplasm of brain 




198.3


Primary malignant neoplasm of unspecified site 

199.1

Example: Metastatic lung cancer.  

Code to:


Primary malignant neoplasm of lung



162.9


Secondary malignant neoplasm, unspecified site 

199.1

2.6.6. No Site Stated
If no site is stated in the diagnosis, but the morphology type is qualified as "metastatic," code to primary site unknown.


Example: Metastatic apocrine adenocarcinoma.  

Code to:


Primary malignant apocrine adenocarcinoma of unspecified site 
173.9


Secondary malignant neoplasm, unspecified site 


199.1

2.6.7. Neoplasm as Underlying Cause of Death
When neoplasm is the underlying cause of death (i.e. the condition that started the series of events leading to the patient’s death), code the primary site when known, or to "primary site unknown" when the site is undetermined.

Categories 196, 197, and 198 are not to be used for underlying cause of death coding.  

Secondary neoplasm of specified sites, of unspecified site, or without mention of primary site, will be coded as "primary site unknown.”

Example: Metastatic carcinoma to colon, (underlying cause of death)
 199.1
2.7. Sequencing

2.7.1. Suspected Neoplasm

The patient is admitted with a suspected malignant neoplasm:

· If confirmed, the neoplasm is sequenced first.

· If not confirmed, the coder is directed to query the physician concerning the presence of the neoplasm. If the query is returned still listing the neoplasm as “likely, possible, suspected, or rule out” code the condition as if it were confirmed.
Note: Air Force Coders Only: Documentation of “likely, possible, suspected, or rule out” will be identified on the SIDR as unconfirmed (U).

2.7.2. Confirmed Neoplasm

The patient is admitted with a confirmed malignant neoplasm:
· If the neoplasm is treated (e.g., surgically), the neoplasm is sequenced first.

· If only a condition caused by the neoplasm is treated, the condition (not the neoplasm) is sequenced first (e.g., dehydration).  (An exception to this is if the condition is coded in chapter 16 of ICD-9-CM.)

· If the patient is admitted for treatment of obstruction caused by a neoplasm, code the underlying disease as the principal diagnosis.

· If the patient is admitted specifically for chemotherapy or radiotherapy, the principal diagnosis is admission for chemotherapy or radiotherapy.

2.7.3 Restaging of Neoplasm

The patient is admitted for restaging:
· If a new neoplasm is found, the new neoplasm is principal.

· If known neoplasm has grown, the neoplasm is principal.

· If nothing new is found, admission for follow-up examination is principal. (V-code)

2.8. Coding From Pathology Reports

A malignant neoplasm code should not be assigned at the time of initial diagnosis without a pathology report on the record confirming the histological type of the neoplasm.  If the pathology report is not on the record, confirmation of the diagnosis by the attending physician should be documented.  A pathology report is not required for confirmed cases, such as encounters for chemotherapy or radiation therapy. See Coding Clinic, 1Qtr, 2006.
2.9. Functioning and Nonfunctioning Pituitary Tumors

Pituitary tumors are considered either functioning or nonfunctioning in nature.  Functioning tumors produce one or more pituitary hormones.  Nonfunctioning tumors don’t produce hormones.

Tumors present with different symptoms depending on the hormone produced. For example, adrenocorticotropic hormone (ACTH)-producing tumors occur when ACTH is produced, stimulating the adrenal glands to make the hormone cortisol.  Too much cortisol produced, leads to Cushing’s syndrome (255.0).

Growth hormone-producing tumors produce excess growth hormone, which causes acromegaly (253.0).

Prolactin-producing tumors occur with the overproduction of prolactin (prolactinoma), which causes a decrease in the normal levels of sex hormones.  It may cause hyperprolactinemia (253.1).  Thyroid-stimulating hormone-producing tumors cause the thyroid gland to make too much of the hormone thyroxine, which is a rare cause of hyperthyroidism (242.8x).
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Principle 3: Endocrine, Nutritional, and Metabolic Disorders

3.1. Nutritional and Miscellaneous Metabolic Disorders 

When reviewing a diagnosis of a nutritional or metabolic disorder, note the diagnostic and pertinent clinical findings.  One should not code a diagnosis based on laboratory findings and other ancillary information in the medical record without seeking clarification from the physician.  A common occurring example of this is a secondary diagnosis of dehydration which is not supported by the laboratory and clinical findings.

3.1.1. Obesity

Diagnosis of obesity impacts the severity of illness of our patient population.  As a result, additional resources are consumed in the treatment of these individuals.  Obesity must be diagnosed by a privileged provider (i.e. physician, physician assistant, or nurse practitioner) and should be coded along with the appropriate Body Mass Index (BMI) code.

3.1.2. Body Mass Index (BMI)
The BMI assignment may be based on medical record documentation by individuals other than the attending physician (i.e., consultant, registered dietitian or other qualified health practitioner). See Coding Clinic 4th Qtr 2008 and/or ICD-9-CM Official Guidelines for Coding and Reporting Effective 1 October 2009.
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3.2 Diabetes Mellitus (Category 250)
Diabetes mellitus is a chronic hormonal disorder caused by insufficient amounts of the hormone insulin being secreted by the pancreas--or the body is metabolically unable to properly use the insulin that does get produced. Further information on Diabetes Mellitus can be found in Appendix 8, ICD-9-CM Official Guidelines for Coding and Reporting Chapter 3.

	Section
	Helpful Hint(s) 

	Diabetes 
	Before assigning a code for diabetes, there are four questions a coder should ask:

· What type of diabetes does the patient have?

· Is there documentation indicating the diabetes is uncontrolled?

· Are there any manifestations or complications and, if so, what are they?

· Is there documentation indicating that the diabetes is secondary?


3.2.1   Type of Diabetes

There are two types of Diabetes Mellitus: 

Type I Diabetes is characterized by the body's failure to produce the hormone insulin; patients generally require insulin injections. 

In Type II Diabetes, insulin is produced, but in insufficient quantity--or the body is metabolically unable to effectively utilize the insulin that does get produced. Type II diabetics might require insulin to control persistent hyperglycemia, although some Type II diabetics can simply control their condition through a careful diet.

Secondary diabetes (category 249) is usually the result of therapy, or an adverse effect, or the late effect of using certain medications or of poisoning.  Codes from category 250 should not be assigned for secondary diabetes.  The manifestations for secondary diabetes are the same as Diabetes Mellitus Type I and Type II. 

The fourth digit in category 249 or 250 identifies the presence of any condition associated with diabetes.  The fifth digit indicates Type I or Type II Diabetes--and whether the patient’s status is controlled or uncontrolled.

AHA Coding Clinic for ICD-9-CM advises the coder to query the physician for clarification if the documentation is unclear regarding the type of Diabetes--or if there is conflicting documentation. (See AHA Coding Clinic for ICD-9-CM, 1997, fourth quarter, page 33, and 1997, second quarter, page 14). If there is any conflicting information, then the code assignment is based on the type of diabetes documented. Without further clarification as to diabetes type, the default is Type 2. (See AHA Coding Clinic for ICD-9-CM, 2005, first quarter, page 44.)

3.2.2. Controlled vs. Uncontrolled

Assignment of the appropriate fifth-digit for diabetes is based on whether the diabetes is controlled or uncontrolled. 

Uncontrolled diabetes is a term used when a patient's blood sugar level is not within acceptable levels on their current treatment regimen.  A code for uncontrolled diabetes should only be assigned when the physician's documentation indicates the patient’s diabetes is out of control.

If the physician documents “poorly controlled” diabetes, query the physician as to whether he or she is stating that the patient’s diabetes is uncontrolled. It cannot be assumed that “poorly controlled” diabetes means “uncontrolled” without additional documentation from the physician. (See AHA Coding Clinic for ICD-9-CM, 2002, second quarter, page 13.)

3.2.3. Diabetes with Complications or Manifestations
Diabetes can occur with accompanying complications or manifestations.  When there are accompanying complications or manifestations, specific code ranges from the diabetes codes series are reported:

3.2.3.1. Acute Diabetic Complications

Acute metabolic complications include ketoacidosis, hyperosmolarity with or without coma, or other coma.   Diabetes with hyperosmolarity (249.2x or 250.2x) most often occurs with Type II patients.

Assign 250.13, Diabetes with ketoacidosis, Type I, uncontrolled, for diabetic ketoacidosis. Diabetic ketoacidosis by definition is uncontrolled and code 250.13 is the default, unless the physician specifically documents Type II.  (Coding Clinic 2Q 2006, Vol 23, Number 2, pages 19-20)

Because the manifestation is included in the acute metabolic complication code, an additional code is not required. 

3.2.3.2. Chronic Diabetic Complications and Manifestations

Diabetic patients are susceptible to chronic conditions that affect the renal, vascular, and nervous systems. Code first the appropriate diabetic code, with an additional code to identify the specific complicating condition or manifestation. 

Documentation that indicates a cause and effect relationship includes "due to," "caused by," and "secondary to." If there is no documentation that the condition is related to the diabetes, code the condition first and the diabetes as an additional code.  There must be documentation of a cause-and-effect relationship between the diabetes and the condition before it can be coded as a diabetic condition. When in doubt, query the physician whether the manifestation is “due to” diabetes or not.

There is an assumed relationship between gangrene and osteomyelitis and diabetes unless there is documentation that specifically indicates the osteomyelitis/gangrene is due to something other than diabetes.  When coding diabetes with osteomyelitis assign codes 250.8x, 731.8, other bone involvement in diseases classified elsewhere and 730.0x, acute osteomyelitis. 

3.2.3.2.1. Diabetes with Renal Manifestations (249.4x, 250.4x) 

Nephrosis and Chronic Renal Failure are common diabetic complications. To code diabetic nephropathy assign 249.4x or 250.4x and 583.81, Nephritis and nephropathy, not specified as acute or chronic, in diseases classified elsewhere. If the condition is “chronic glomerulonephritis” assign codes 249.4x or 250.4x and 582.8x.  Diabetic nephrosis and diabetic nephrotic syndrome are coded to 249.4x or 250.4x and 581.81, Nephrotic syndrome in diseases classified elsewhere. 

3.2.3.2.2. Diabetes with Ophthalmic Manifestations (249.5x, 250.5x)

Retinopathy is a common diabetic complication.  Diabetic retinopathy is coded with 249.4x or 250.5x and 362.0x depending on the type of retinopathy. 

3.2.3.2.3. Diabetes with Neuropathies (249.6x, 250.6x)

The codes for peripheral (or cranial) neuropathy are 249.6x or 250.6x and 357.2, Polyneuropathy in diabetes. For autonomic neuropathy assign 249.6x or 250.6x and 337.1, Peripheral autonomic neuropathy in disorders classified elsewhere.

3.2.3.2.4. Diabetes with peripheral circulatory disorders (249.7x, 250.7x)

Peripheral vascular disease is coded to 249.7x or 250.7x and 443.81, Peripheral angiopathy in diseases classified elsewhere. Diabetes with coronary artery disease, cardiomyopathy, and cerebrovascular disease are coded as separate entities and are not included in code 250.7x.  Ischemic heart disease and cerebrovascular disease are coded separately unless the physician documents a causal relationship.

3.2.3.3. Diabetic Ulcers and Other Chronic Conditions (249.6x-249.8x, 250.6x - 250.8x)

Diabetic patients often develop ulcers of the lower extremities resulting from neuropathy or peripheral vascular disease. If the cause of the diabetic ulcer is not known assign code 249.8x or 250.8x, Diabetes with other specified manifestation. 

**Note:  Not all ulcers in diabetic patients are necessarily diabetic ulcers. If documentation in the medical record is not clear as to the relationship between the ulcer and the diabetes, query the physician. 

Diabetic triopathy refers to the presence of nephropathy, neuropathy and retinopathy in a diabetic patient. Because there is not a single manifestation code for diabetic triopathy, each condition is coded separately with the appropriate diabetes codes listed first. 

3.2.4. Diabetes Mellitus without Mention of Complication or Manifestation 

Diabetes Mellitus as well as secondary Diabetes Mellitus is not always accompanied by complications or manifestations.  If none of the above-listed complications and manifestations are documented as being present, then a code from the 250.0x series Diabetes Mellitus without Mention of Complication is reported.  When the documentation is unclear, query the physician as to whether there is an associated complication or manifestation.

3.2.5. Possible Diabetic Hospital Acquired Conditions

A higher-paying MS-DRG will not be assigned to patients who have or suffer from the following conditions, unless they are documented as present on admission. 
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Principle 4: Mental Disorders, Drug, and Alcohol

4.1. Post-traumatic Stress Disorder (PTSD)

PTSD is an anxiety disorder following exposure to a life-threatening or overwhelmingly traumatic event in which the person repeatedly relives the incident through nightmares and flashbacks. Referred to as shell shock and battle fatigue in the past, PTSD can be caused by war, kidnapping, serious car or train accidents, natural disasters, violence, abuse, and torture. PTSD can be triggered by an event that happens directly to or is witnessed by an individual and can occur at any age.

Types of PTSD:


Acute or brief PTSD (309.81) has the same characteristics as chronic PTSD. It usually begins within four weeks of the traumatic event and lasts from a few hours to a few weeks.


Chronic or prolonged PTSD (ICD-9-CM code 309.81) may never disappear but may become less intense over time. There may be periods of remission and relapse.

4.2. Dementia

Dementia is a progressive impairment of brain function so severe it affects a person’s ability to function at his or her usual level. Alzheimer’s disease is the most common cause of dementia. Alzheimer’s dementia requires two ICD-9-CM codes. Code 331.0 is sequenced first followed by code 294.1x. The fifth digit code assignment depends on whether the dementia is with or without behavioral disturbances such as aggressive behavior, combative behavior, violent behavior, or wandering off.
4.2.1. Other Diseases Associated with Dementia:

	Other Diseases Due To or Associated with Dementia

	Multi-infarct Dementia (290.4x + 437.0)
	Caused by strokes that stop the blood flow to parts of the brain.

	Parkinson’s disease with dementia (331.82 + 294.1x)
	A movement disorder with bradykinesia, rigidity, and tremors

	Dementia with Lewy Bodies (331.82 + 294.1x)
	Causes protein deposits (Lewy bodies) in neurons. (A unique symptom of this condition is visual hallucinations.)

	Frontotemporal Dementia (331.19 + 294.1x)
	Main symptom is changes in personality or behavior.

	Pick’s Disease (331.11 + 294.1x)
	Rare, progressive degenerative disease of the brain similar to Alzheimer’s 

	Huntington’s Disease (333.4 + 294.1x)
	A rare, inherited disease

	Leukoencephalopathies (323.9 + 294.1x)
	Affects the deeper, or white matter, brain tissue

	Binswanger’s Disease (290.12)
	A type of vascular dementia

	Creutzfeldt-Jakob Disease (046.1x + 294.1x)
	Infectious protein particles called prions destroy brain tissue

	Multiple Sclerosis (340 + 294.1x)
	An autoimmune condition in which the immune system attacks the central nervous system (CNS)

	HIV (042 + 294.1x)
	A viral infection of the brain that leads to dementia

	Neurosyphilis (094.x + 294.1x)
	Refers to a site of infection involving the CNS


**Note:  Code 294.1x requires a fifth digit sub-classification to specify whether the dementia was with or without behavioral disturbances.
4.3. Coding for Eating Disorders

Preoccupation with weight can result in severe disturbances in eating behaviors. The three main types of eating disorders include anorexia nervosa, bulimia nervosa, and binge eating. Other variations of eating disorders include purging without binging, chewing and spitting without purging, and anorexic behavior with less severe weight loss.

4.3.1. Anorexia Nervosa

Anorexia nervosa (AHA Coding Clinic for ICD-9-CM code 307.1) is essentially self-starvation.  The person severely limits food intake and refuses to maintain a minimally normal body weight.  Because of inadequate caloric intake or excessive energy expenditure, weight loss occurs.  The person’s body weight may be 15% or more below normal body weight.  The person has an intense fear of gaining weight and he or she has a distorted body image.

Malnutrition commonly occurs in patients with anorexia nervosa.  When a patient is admitted with malnutrition and anorexia nervosa, sequence code 307.1 as the principal diagnosis with an additional code to describe the type and severity of the malnutrition (AHA Coding Clinic for ICD-9-CM, 2006, second quarter, page 12).  The code sequence applies even if the principal reason for the admission is to treat the severe malnutrition.  This advice supersedes that previously published in AHA Coding Clinic for ICD-9-CM, 1989, fourth quarter, page 11.
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4.3.2. Bulimia Nervosa

Bulimia nervosa (307.51), more common than anorexia nervosa, is an eating disorder whereby an individual consumes large amounts of food in a short period of time (binging) followed by purging the food or reversing the expected weight gain (e.g. overuse of laxatives).  Binging episodes occur at least twice a week for a period of several months or more.  Bulimia nervosa may also be documented as overeating of nonorganic disorder or binge-purge syndrome.
4.4. Depression

Depression can take multiple forms and the appropriate diagnoses codes should be assigned based on documentation in the medical record. When a definitive diagnosis of depression is not or cannot be made, the patient's presenting symptoms should be coded instead.


Example: A patient presents complaining of fatigue and malaise. 

Code to:


 780.79, Other malaise and fatigue, should be assigned.

Symptoms of depression may occur as a result of a wide range of medical and psychiatric disorders. There are three common psychiatric diagnoses in which depression may present in individuals found to not be medically ill: major depressive disorder, dysthymic disorder, and bipolar disorder.

4.4.1. Major Depressive Disorder (MDD)

Major depressive disorders are manifested by a combination of symptoms that interfere with an individual’s ability to work, sleep, eat, and enjoy once pleasurable activities.  These symptoms can appear without any apparent cause, deepen, and may persist day-in and day-out for two weeks or longer.

Major Depressive Disorders are coded to category 296.  The 4th digit identifies whether it is a single (296.2x) or a recurrent (296.3x) episode.  The 5th digit denotes the severity of the episode.

4.4.2. Dysthymia

Dysthymia (300.4) is marked by mild to moderate depressive symptoms lasting at least two years.  People with this condition tend to have fewer symptoms than those with major depression, but the symptoms last longer and develop more slowly.  People with dysthymia may also experience major depressive episodes.
4.4.3. Bipolar Disorder    

Formerly called manic-depressive illness, bipolar disorders (296.0x - 296.8x) involve cycles of depression and elation (mania).  Sometimes the mood switches are dramatic and rapid, but most often they are gradual.  When in a depressed cycle, the individual can have any or all of the symptoms of depression.  Similarly, when in the manic cycle, some or all manic symptoms may be evident.  Code assignment depends on the specificity of documentation provided in the medical record.
4.5. Coding for Drug-induced Mental Disorders

Drug dependence occurs when there is a physical addiction to a drug and the person continues to use the drug despite the negative social, psychological, and physical problems it causes.  Patients with drug dependence may develop physical or psychological symptoms related to the drug use.


4.5.1.1. Drug Withdrawal

Drug withdrawal (292.0), also called withdrawal or abstinence syndrome occurs when a patient experiences signs and symptoms associated with discontinuing a drug he or she has physically or psychologically become dependent on.  The signs and symptoms the patient may experience depend on the drug the patient was taking.  Common signs and symptoms of withdrawal include abdominal pain, headaches, nausea and vomiting, diarrhea, drenching sweats, shaking (tremors), seizures, and death.

4.5.1.2. Alcoholic-related Conditions 

For some conditions, a combined diagnosis code points to alcoholism as the cause of the disorder or physical complication.  In such instances, the use of the one code is sufficient.


Examples:

Alcoholic Psychosis (category 291)


Alcoholic cirrhosis of liver (571.2)


Acute alcohol hepatitis (571.1)

However, if alcohol dependence or abuse is associated with the disorder or physical complication, both should be coded.

4.5.2. Selection of Principal Diagnosis

In the presence of substance abuse or dependence, the selection of the principal diagnosis will depend on the circumstances of the admission as defined by the following guidelines:

· If a patient is admitted with a diagnosis of a substance-related psychosis, sequence the psychosis code first, followed by the alcohol or drug dependence or abuse code.

· If a patient is admitted for the purpose of detoxification or rehabilitation or both, and there is no indication of withdrawal or other psychotic symptoms, sequence the substance abuse or dependence code as the principal diagnosis

· If a patient is admitted for detoxification or rehabilitation for both drug and alcohol abuse or dependence, and both are treated, either condition may be designated as the principal diagnosis.
· If a patient with a diagnosis of substance abuse or dependence is admitted for treatment or evaluation of physical complaints related to substance use, follow the directions in the index for conditions described as alcoholic or due to drugs; sequence the physical condition first, followed by the code for abuse or dependence.

· If a patient with a diagnosis of alcohol or drug abuse or dependence is admitted because of an unrelated condition, follow the usual guidelines for selecting a principal diagnosis.

· If a patient is pregnant and is admitted with an alcohol- or drug-related problem, the pregnancy code will be sequenced as the principal diagnosis, unless the physician specifically states the pregnancy is incidental. 

(AHA Coding Clinic for ICD-9-CM, 1994, third quarter, pages 13-9). 
4.6. Drug and Alcohol

Substance abuse and drug dependence are classified as mental disorders.  The terms “abuse” and “dependence” are quite different conditions and are coded differently.  Substance abuse disorders are never to be coded as dependence without specific documentation of the dependence from a privileged provider.
4.6.1. Substance Abuse and Dependence

Substance abuse is the regular or frequent use of an illegal or harmful substance that causes problems in some aspect of a person’s life.  Substance dependence includes a group of behavioral and physiological symptoms indicating the continual, compulsive use of a substance despite the problems related to the use of this substance.  ICD-9-CM classifies these conditions as mental disorders.
4.6.1.1. Non-dependent Abuse of Alcohol and Drugs (305)
4.6.1.1.1. Alcohol Abuse

Patients with alcohol abuse (305.0x) have a problem with alcohol but may not display all the characteristics of alcoholism.  They continue to engage in excessive drinking despite the potential effects on their health or social problems.  Code 305.0x also includes the diagnosis of current drunkenness.

4.6.1.1.2. Drug Abuse

Drug abuse refers to the dysfunction caused by the use of drugs but has not reached the dependence stage.  Drug abuse is classified to codes 305.1x-305.9x. A diagnosis of drug-seeking behavior with no other information documented is assigned to code 305.90 (AHA Coding Clinic for ICD-9-CM, 1999, third quarter, page 20).

4.6.2. Alcohol Dependence Syndrome (303)

Alcoholism or alcohol dependence is a chronic, progressive disease involving a preoccupation with alcohol; there is impaired control over alcohol intake.


Example: A patient presents with alcohol dependence is currently intoxicated.  

Code to:


Acute alcoholic intoxication 303.0x

Only one code from category 303 should be assigned during a given hospital stay.

Chronic alcoholism may lead to serious medical conditions.  Code assignment should be based on physician documentation and should be coded as “alcoholic” only if the physician documents it as an alcoholic complication or due to alcohol.

For diagnoses qualified as "due to" or "secondary to" alcoholism, both the disease and the alcohol use (category 303) will be coded.


Example: The patient is diagnosed with pancreatitis due to alcoholism.  

Code to: 


Pancreatitis (577.0)   +   Alcoholism (303.90)
4.6.3. Drug Dependence (304) 

Drug addiction may involve a psychological and physical dependence to a drug and become such a large part of daily life it interferes with a person’s ability to interact normally with others.  The signs and symptoms the patient experiences depend on the drug being used.  The fourth-digit subcategory identifies the type of drug involved.  The fifth digit describes the current status.
Code 304.7x is assigned when the patient is dependent on a combination of drugs and one of them is an opioid type drug.  Assign code 304.8x when an opioid type is not involved in the combination of drugs used.

4.7. Poisoning Due to Substance Abuse or Dependence 

Acute conditions related to alcohol, drug abuse, or dependence are classified as poisonings.  Additional codes should be assigned for both the acute manifestation of the poison and the dependence or abuse.  Assign an E code to indicate the circumstances of the episode.


Example:  The patient is experiencing acute pulmonary edema due to accidental heroin overdose; the patient is heroin dependent. 

Select codes:  965.01*  +  518.4 +  304.00  +  E850.0

Note: Because the poisoning is in the 900 code range, also assign the STANAG (external cause of injury and trauma) codes in CHCS.

Chronic conditions as a result of alcohol, drug abuse or dependence should not be classified as poisoning.  The code for the chronic condition should be sequenced first, followed by the code for the abuse or dependence.


Example: The patient presents with alcoholic cirrhosis of the liver; chronic alcohol dependence.  

Code to:


Alcoholic cirrhosis of liver



571.2


Chronic alcohol dependence



303.90


Example: The patient has alcoholic hepatitis and episodic chronic alcohol 
dependence.  

Code to:  

Alcoholic hepatitis

 


571.1

Chronic alcohol dependence, episodic 

303.92


Example: Patient presents in a drug-induced depressive state due to cocaine abuse.  

Code to:  


Drug-induced mood disorder (depressive state) 
292.84


Cocaine abuse





305.60
4.8. Overdose

Overdose cases must include sufficient information to allow for complete, accurate coding.  The term “overdose” in the ICD-9-CM index directs the coder to 977.9 but this code should be infrequently used.  The index also leads the coder to the Table of Drugs and Chemicals when the specific drug is documented.

4.8.1. Drug Abuse Overdose

A drug abuse overdose usually involves a drug abuser who inadvertently ingests doses larger than he/she can tolerate physiologically.  This may occur when the purity of the usual dose has been increased by the supplier's inclusion of a smaller proportion of cutting material in the product or when an individual takes more than the previously accustomed dose after his/her physiological tolerance has been lowered by a period of abstinence from the drug.

The term "overdose" may also be applied to cases of severe reaction, including death, when the drug abuser may not have exceeded his/her usual dose.

4.8.2. Code Selection for Overdose

Overdose cases will be coded to categories 960‑979, Poisoning by Drugs, Medicaments, and Biological Substances section.  An additional E-code from the E930 to E949 will be used.

The external cause of injury and trauma code (STANAG) are also required in CHCS.

4.8.3. Overdose via Suicide Attempt 
Often a patient will present to the ER in a drug induced stupor secondary to a self inflicted (suicide attempt) drug overdose.  If the patient is admitted it is usually for the psychiatric disorder as a result of the suicide attempt.  Coders will follow Coding Clinic advice in these specific situations/encounters.  (See Q&A below from AHA Coding Clinic for ICD-9-CM, 2Q 1989, Volume 6, Number 2, Page 11)

“Question:


How does one decide on the principal diagnosis when a patient is admitted to a psychiatric unit through the Emergency Room with a relatively benign overdose (such as 12 doxycycline and two Motrin), after being lavaged and treated with activated charcoal, in the Emergency Room? It seems one could say the patient was adequately treated for the overdose in the Emergency Room and the treatment in the psychiatric unit is for the psychiatric problem in these cases, but the suicide threat and the actual overdose might be deemed as causing the admission.”

“Answer:


In those instances where the patient arrives in the hospital with a drug overdose and receives emergency or intensive care for the overdose and is subsequently transferred to the psychiatric unit for evaluation and/or therapy, there are differences of opinion as to whether the overdose or the mental disorder should be sequenced as principal diagnosis. Some psychiatric specialty organizations contend that if a mental disorder is diagnosed and the condition prompting the "overdose" is a suicide attempt, the mental disorder is sequenced first. Others that strictly adhere to the interpretation of the definition in the UHDDS contend that the overdose is sequenced first. Sequencing of diagnoses depends upon the individual aspects of each case and the clinical judgment of the responsible physician. The coder should sequence these diagnoses in the order listed by the physician.”
4.9. Substance Abuse Therapy

Treatment methods for patients with a diagnosis of substance abuse or dependence consist of detoxification, rehabilitation, or both.  The principal diagnosis for admission to these programs is the abuse or dependence.

Patients physically dependent on alcohol or drugs and experiencing withdrawal symptoms undergo detoxification. Treatment can last up to four or five days.

4.9.1. Detoxification and Rehabilitation for Alcohol Dependence and Abuse:
	Detoxification and Rehabilitation for Alcohol Dependence and Abuse

	94.61
	Alcohol and Rehabilitation

	94.62
	Alcohol Detoxification

	94.63
	Alcohol Rehabilitation and Detoxification

	Treatment for Drug Abuse or Dependence 

	94.64
	Drug Rehabilitation

	94.65
	Drug Detoxification

	94.66
	Drug Rehabilitation and Detoxification

	Combined Treatment for Drug Abuse or Dependence

	94.67
	Combined Alcohol and Drug Rehabilitation

	94.68
	Combined Alcohol and Drug Detoxification

	94.69
	Combined Alcohol and Drug Rehabilitation and Detoxification


Principle 5: Circulatory

Diseases relating to the circulatory system are complex disorders and many are interrelated.  It is important to be alert to all instructional terms.  The use of codes which classify conditions to "other" or "unspecified" is discouraged.
5.1. Hypertensive Conditions

5.1.1 Hypertension

Hypertension is classified by type (primary or secondary) and nature (benign, malignant, or unspecified).  Categories 401 through 404 classify primary hypertension according to the disease.  Secondary hypertension is classified as category 405.


Category 401- Essential hypertension 


Category 402- Hypertensive heart disease


Category 403- Hypertensive chronic kidney disease


Category 404- Hypertensive heart and kidney disease


Category 405- Secondary hypertension

5.1.2. Benign Hypertension 

Benign Hypertension (401.1) refers to a relatively mild degree of hypertension of prolonged or chronic duration. Without the provider qualifying the hypertension as “benign” the condition must be coded to 401.9 (essential hypertension, unspecified). Documentation of terms like “hypertensive crisis,” “hypertensive emergency,” or “hypertensive urgency” are classified to 401.9.  This is not a CC.
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5.1.3. Malignant Hypertension

Malignant hypertension (401.0) is a rare and severe hypertensive disorder, with progressive end-organ damage and which, if left untreated, often leads to death in three to six months.  Conditions resulting from malignant hypertension include congestive heart failure, intracerebral hemorrhage, and hypertensive encephalopathy.

5.1.4. Essential/Primary Hypertension

Many coders incorrectly assume that a hypertensive “crisis” equates to malignant hypertension.  It is a false assumption.  Because the term "crisis" is a nonessential modifier, 401.9, Essential hypertension, unspecified, should be assigned when hypertensive crisis is listed as a diagnosis.

5.1.5. Hypertensive Heart Disease

It is important to alert physicians of the need to differentiate between (1) hypertensive heart disease and (2) heart disease with non-related hypertension.
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· Heart conditions listed in 429.0‑429.3, 429.8, and 429.9 described as having a causal (“due to” hypertension) or implied (hypertensive) relationship are classified to the 402 category.

· Heart conditions listed in category 428 (heart failure) and described as having a causal (“due to” hypertension) or implied (hypertensive) relationship are classified to the 402 category.  The heart failure is picked up as a secondary code.

5.1.6. Hypertensive Chronic Kidney Disease

Renal conditions classified to categories 585, 586, or 587 with any condition classified to category 401 or described as hypertensive renal disease are coded to the 403 category.  An additional code from category 585 will be assigned with categories 403 to specify the stage of the kidney disease.
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5.1.7. Hypertensive Heart and Chronic Kidney Disease

Conditions classifiable to categories 402 with any condition classifiable to category 403 are coded to category 404.  Code from category 585 will be assigned with categories 404 to specify the stage of kidney disease. An additional code from category 428 will be used to identify the type of heart failure, if applicable.

5.1.8. Secondary Hypertension

Secondary hypertension (405) is the result of some other primary disease.  If the condition causing the hypertension can be brought under control, the secondary hypertension may stabilize or resolve entirely.  The underlying condition is sequenced first.

5.2. Myocardial Infarction (MI)

Category 410 (Acute myocardial infarction) is used to classify acute MIs and those with a duration of eight weeks or less.  Myocardial infarctions can also be classified according to whether there is ST-segment elevation or non ST elevation.
If the patient has another myocardial infarction during the same admission, the second MI is coded to the specific area it occurs if location is different from the original site.


Example: Patient is admitted with diagnosis of acute MI of the anterolateral wall (410.01). While in the hospital, patient experiences a "repeat” MI of the inferoposterior wall (410.31).  Both codes would be used and in the sequence the conditions occurred.

A separate category, 412, is provided to classify "old MI."  "Old" is defined as healed, old, or in the past (over eight weeks), as evidenced by history or diagnosed from an abnormal EKG/ECG or other tests.  The condition is currently asymptomatic.  This code will never be used as principal diagnosis but may be used an additional diagnosis when documented in the record.

An evolving MI sometimes precipitates right ventricular failure which then progresses to congestive heart failure.  The patient may be admitted because of this precursor condition, which progresses to an acute MI.  After study, the principal diagnosis in this situation is the infarction; an additional code is assigned for the heart failure.


Example: This is the initial admission for a patient who was discharged with a final diagnosis of congestive heart failure with acute myocardial infarction of the anterolateral wall.  

Code to:


Acute myocardial infarction

410.01


Congestive heart failure

428.0

5.2.1. Aborted Myocardial Infarction (411)

Patients who receive emergency care during the acute stages of an MI (within 3 hours of experiencing chest pain) often are given a TPA infusion to reverse the progression of the condition.  A successful TPA infusion is considered an aborted MI.


Example: A patient presented with severe chest pain, resembling an acute MI, received TPA administration and subsequently showed no actual myocardial injury.  The patient was transferred to another facility for further diagnostic testing.


PDx:  Aborted myocardial infarction
411.1(intermediate coronary syndrome)

Code 411.81, coronary occlusion without myocardial infarction, is not assigned in the scenario above, because no occlusion was documented. (See Coding Clinic, second quarter 2001, page 7.)

If TPA administration fails to avert or abort an acute myocardial infarction, the diagnosis is the acute MI and no code is assigned for the angina because it is inherent in the condition.  (See Coding Clinic, second quarter 2001, pages 8 and 9.)

5.2.2. Post Infarction Angina

A code for post infarction angina and a code for AMI may be used on the same patient during the same episode of care.  The post infarction angina is coded to the type of angina documented by the physician.  (See Coding Clinic, second quarter 1995, page 19, and Coding Clinic, fourth quarter 1994, page 55.)

5.3. Other Acute and Subacute Ischemic Heart Disease

Code 411.1 (Intermediate coronary syndrome) includes conditions described as preinfarctional angina, unstable angina, and impending MI.  This code is only used as the principal diagnosis when the underlying condition is not identified.
Code 411.81 (Acute coronary occlusion without MI) is assigned if there is occlusion or thrombosis of the artery without infarction.  Coronary insufficiency and subendocardial ischemia are included in code 411.89 (Other acute and subacute forms of ischemic heart disease).

5.3.1. Cardiomyopathy

Two common types of cardiomyopathy are constrictive and hypertrophic; these are classified to code 425.4 (Other primary cardiomyopathies).  The symptoms of cardiomyopathy and congestive heart failure (CHF) are very similar.  When both cardiomyopathy and CHF are present, the heart failure is assigned as the principal diagnosis; an additional code is required to identify the cardiomyopathy.  Cardiomyopathy due to a history of consumption of alcohol is classified to 425.5 (Alcoholic cardiomyopathy).

5.3.2. Ischemic Heart Disease

Ischemic heart disease (410 – 414) results from the lack of blood flow to the heart due to partial or complete obstruction of the coronary artery.  Other common terms for ischemic heart disease are arteriosclerotic heart disease, coronary ischemia, and coronary artery disease.

The reason for admission determines the sequencing of the codes.  When hypertension is present with ischemic heart disease, sequence the ischemic heart disease before the hypertension code.

5.3.3. Heart Failure

Heart failure occurs as a result of the inability of the heart to pump blood at a rate proportionate with the body’s needs.  Heart failure may result from cardiac arrhythmia, pulmonary embolism, infection, hypertension, or myocardial infarction.
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Left-sided heart failure (left ventricular failure) is due to an accumulation of fluid behind the left ventricle.  Right-sided heart failure usually follows left-sided failure and is coded as congestive heart failure (428.0).
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Systolic and Diastolic are the main two categories of heart failure.  Systolic heart failure (428.2x) is when the heart muscle fails to contract.  Diastolic heart failure (428.3x) is when the heart contracts normally but does not supply sufficient blood to the ventricles.  Combined systolic and diastolic heart failure (428.4x) happens when the heart fails to contract and does not supply sufficient blood to the ventricles.  The fifth digit for category 428 classifies the heart failure as unspecified, acute, chronic, or acute on chronic.  Acute on chronic refers to patients with chronic heart failure who now have an acute flare-up. Fifth digit assignment is based on physician documentation.  


Example:  Patient with a known past history of CHF is admitted with severe shortness of breath, pulmonary congestion and edema.  The patient is discharged with the diagnosis of acute combined systolic and diastolic heart failure.  Use combination code 428.43.
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5.3.4. Rheumatic Heart Disease

Most cases of chronic rheumatic heart disease result from previous active rheumatic infection.  The heart valves are commonly affected.  When both the mitral and aortic valves are involved (whether specified as rheumatic or not), the condition is classified to category 396 (Diseases of mitral and aortic valves).

A diagnosis of heart failure in a patient who has rheumatic heart disease, whether specified or presumed, is classified as 398.91 (Rheumatic heart failure [congestive]) unless the physician states different.

5.4. Cerebrovascular Disease

Conditions classifiable to cerebrovascular disease, including occlusion, hemorrhage, and thromboses are coded to categories 430‑437.  Categories 433 (Occlusion and stenosis of precerebral arteries) and 434 (Occlusion of cerebral arteries) require a fifth digit to indicate the presence or absence of cerebral infarction. 

When the diagnosis is cerebrovascular accident (CVA) and no further information is available, assign code 434.91 (Cerebral artery occlusion unspecified, with cerebral infarction).  When the cause for a CVA is known, review the record and code to the specific causes (e.g. thrombosis, embolism, etc.)  Code 436 (Acute, but ill-defined, cerebrovascular disease) will not be used in this instance.

During the acute phase, conditions resulting from the acute cerebrovascular disease, stated as residuals and still present on discharge, will be secondary codes.  For example, neurological deficits such as hemiplegia and aphasia due to CVA are frequently transient and resolve prior to discharge.  
If these conditions have cleared by the time of discharge, they are not coded.  Residual effects still present upon discharge are coded as additional diagnoses, not as late effects.

5.4.1. Late Effects of Cerebrovascular Disease

Late effects of cerebrovascular disease are assigned to category 438 (Late Effects of Cerebrovascular Disease).  Use an additional code when using codes 438.5 – 438.7 or 438.89.  

Codes from category 438 are different from other late effect codes in two ways:

· They may be assigned as the principal diagnosis when the reason for the admission is to care for the late effect.  If the admission is for the purpose of the rehabilitation, a code from category V57 (Care involving use of rehabilitation procedures) is assigned as the principal diagnosis with an additional code from category 438.

· They may be secondary when a new CVA is present and neurological deficits from an earlier episode remain.  The distinction permits the identification of those deficits due to the current CVA and those from an earlier episode.

If the patient has had a prior CVA with no residual conditions, use code V12.5x (Personal history of disease of circulatory system).

5.5. Cardiovascular Surgical Complications

Code 997.1(Cardiac complications) classifies cardiac complications during the immediate postoperative period or during the continuous period of hospitalization in which the surgery was performed.

Code 429.4 (Functional disturbances following cardiac surgery) captures cardiac complications resulting from cardiac surgery performed during a previous episode of care, regardless of the time span between the surgery and the complications.

Code 996.03 (Complication, due to coronary bypass graft) is used to capture occlusion of coronary artery bypass graft over a period of time (no specific time limits).  When the occlusion is due to atherosclerosis, it is coded to 414.02 or 414.03.  Occlusion caused by embolism of a coronary artery bypass graft is coded to 996.72.

5.6. Percutaneous Transluminal Coronary Angioplasty (PTCA)

PTCA is a procedure whereby a catheter is inserted into a blood vessel and guided to the blocked coronary vessel with subsequent inflation of a balloon to treat the blockage.  A PTCA may be done with or without other procedures.  When a stent(s) is inserted, additional procedure codes are assigned to identify the number of vessels operated on and the type and number of stents inserted. **
A minimum of four procedure codes are assigned when a PTCA with stent insertion is performed:
· One code to identify the angioplasty or atherectomy (00.66);

· One code to identify the type of stent inserted (36.06 or 36.07);

· One code to identify the number of vessels (00.40-00.43); and

· One code to identify the number of stents inserted (00.45-00.48).

Note: “These codes apply to both coronary and peripheral vessels.  They are used in conjunction with other therapeutic procedure codes to provide additional information on the number of vessels upon which a procedure was performed and/or the number of stents inserted.

5.7. Cardiac Catheterization 

A right heart catheterization involves inserting a catheter, e.g. Swan-Ganz, into the femoral vein.  The catheterization report will include measurements for intracardiac pressure, pressure pulse tracing, and blood oxygen saturations, as well as calculation of cardiac output and vascular resistance.
The only way to determine cardiac output is with a Swan-Ganz catheter.  Dye does not have to be injected for it to be considered a right heart catheterization.  The designation of “right heart catheterization” occurs when the right heart and/or venous system are accessed for detailed analysis.

Do not use code 37.21, Right heart catheterization with code 89.63, Pulmonary artery pressure monitoring or code 89.64, Pulmonary artery wedge monitoring, unless a diagnostic cardiac catheterization was performed during the same episode of care.  Therefore, if the purpose of the Swan-Ganz catheterization is for pulmonary artery pressure or wedge monitoring only, do not report code 37.21.  In this instance the catheterization would be considered just the approach (AHA Coding Clinic for ICD-9-CM 1985, Jan/Feb, page 7).
Principle 6: Respiratory

6.1 Pneumonia 

Pneumonia is also called bronchopneumonia or community acquired pneumonia.  It is a common infection or inflammation of the lung which can be caused by bacteria, viruses, parasites, and other organisms.  The air sacs fill up with pus and other liquids.  Infectious pneumonia usually spreads by inhalation of infected particles or by aspiration into the lungs.  Symptoms include fever, cough (with or without mucus), chest pain, shortness of breath, headache, and weakness.  People at higher risk of developing pneumonias include the elderly, diabetics, and immunosuppressed individuals.

There are many types of pneumonia. The most common are:

· Ventilator associated pneumonia, also called hospital acquired pneumonia or nosocomial pneumonia.
· Atypical pneumonia, also known as walking pneumonia or community acquired pneumonia

· Cytomegalovirus (CMV) pneumonia, usually seen in transplant or HIV patients

Bacterial pneumonias often have a sudden onset, sporadic, productive cough (with greenish or rusty-colored mucus), fever (often with chills), and pain along the chest wall.  Viral pneumonia has essentially the same symptoms as the flu: fever, a dry cough, headache, muscle pain and weakness.  Within 12-36 hours, there is increasing breathlessness, worsening of the cough with small production of sputum, and high fever.

Pneumonias are differentiated largely on the basis of some of the above clinical characteristics as well as other findings on physical examination.  Diagnostic workup includes chest x-rays, bronchoscopies, and blood and sputum cultures* which may be helpful in determining the causative organism.  If the documentation is not available or questionable, query the physician to confirm the culture findings.  (Reference:  Coding Clinic, Second Quarter 1998 Page: 3)

Note:  Sputum cultures are of limited value, particularly when antibiotics have been previously administered.  It is inappropriate for coders to assume a causal organism on the basis of laboratory or radiology findings alone.  All code assignments should be based upon the physician’s documentation; if unclear, query for clarification.
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Ventilator associated pneumonia is coded to 997.31   Use additional code to identify organism if known.  (Coding Clinic, 4Q, 2008, pages 148-149 .

Pneumococcal pneumonia (streptococcus pneumoniae pneumonia) refers coder to category 481.  This code includes Lobar pneumonia, organism unspecified.
For pneumonia with infections classified elsewhere code first the underlying disease and assign a secondary code from category 484.


Example:  CMV pneumonia is coded to 078.5 plus 484.1.  In the index it is listed under pneumonia and sub-indexed under “in cytomegalic inclusion disease.”
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6.2. Asthma

Asthma is coded using category 493 with the relevant DoD extender codes.  The root code cannot be used alone.


493.0x 
Extrinsic asthma (due to environmental factors)


493.1x

Intrinsic asthma (caused by pathophysiological disturbances [late-




onset asthma])


493.2x

Chronic obstructive asthma (asthma with chronic obstructive 




pulmonary disease (COPD) or chronic asthmatic bronchitis)


493.8x

Other forms of asthma:


483.81

Exercise induced bronchospasm 


483.82
 
Cough variant asthma 


493.9x

Asthma, unspecified (includes bronchial allergic asthma and 




bronchitis: allergic, asthmatic)

The DoD extender codes are:


1-mild *


2-mild persistent


3-moderate


4-severe 

Note:  If the provider does not specify the severity use the extender code for mild.
6.3. Acute Upper Respiratory Infection (URI)

Occasionally this diagnosis is written as Acute Respiratory Disease (ARD).  Either of the terms used with conditions that are clearly Acute Upper Respiratory Infection should be coded to category 465.


Example: ARD Viral – 465.9

Example: Acute Upper Respiratory Infection (URI) – 465.9
6.4. Reactive Airway Disease

	DoD Rule 

	Reactive Airway Disease (RAD)
RAD in the Alphabetic Index directs you to the asthma codes. This has implications for the active duty on flying status.  The coder should code to the highest level of specificity based upon the documentation.


Principle 7: Organ and Tissue Transplants

7.1. Potential donor

Patients are sometimes admitted for pre-donation examination to determine tissue compatibility prior to organ/tissue donation.  These potential organ/tissue donors are coded using diagnostic code V70.8 (Examination of potential donor).  The patient is not serving as a donor during the current episode of hospitalization, and therefore, the record would not have a procedure code for organ/tissue removal.
7.2. Donor

Category V59 (Donor) is used for patients who serve as organ/ tissue donor during the current continuous period of hospitalization.  The record requires a surgical procedure code indicating organ/tissue removal.  The V70.8 (Examination of potential donor) code will not be used on the same record as the V59 (Donor) category code.

7.3. Initial Transplant Recipient

For patients admitted for an organ/tissue transplant as a result of an injury or chronic disease process, code the reason for the transplant as the principal diagnosis. Also assign a code from the V42 (Organ or tissue replaced by transplant) category. The surgical procedure indicating the organ/tissue transplanted will be the principal procedure.  An additional code, from procedure category 00.9x will be used to distinguish between live related, live unrelated, or cadaver donor.

7.4. Recipient Complications and/or Rejections 

When an admission occurs due to a complication and/or rejection of a previously transplanted organ/tissue, the principal diagnosis code is selected from 996.8 - 996.99.  An additional code from category V42 (Organ or tissue replaced by transplant) may be required to denote the specific organ involved.  It is redundant to use transplant status codes if the diagnosis code itself indicates the status.  For example, if the diagnosis is liver transplant failure, only code 996.82 is used. The code itself (996.82) identifies the liver transplant status; code V42.7 IS NOT USED. 

Note: Coder may need to force approve a record when a complication code is used without a V42.x code. (CHCS edit 01910)
7.5. Chronic Kidney Disease (CKD) and kidney transplant status

Patients who have undergone kidney transplant may have some form of CKD because the surgery did not fully restore the kidney function.  CKD is coded to category code 585.  Instructional notes in the tabular index of ICD-9-CM direct coder to use an additional code from the V42.0 subcategory to identify the kidney transplant status.

Mild or moderate CKD is not an indication of transplant rejection or failure.  The presence of severe CKD may be an indication to use complication code 996.81.  If the documentation in the medical record is not present or is unclear, query the physician prior to code assignment.
Principle 8: Deliveries and Abortions

8.1. Deliveries

A large portion of the military services inpatient workload is comprised of conditions relating to pregnancy, labor, delivery, and the puerperium.  Coding personnel should be thoroughly familiar with the sections in ICD-9-CM Official Guidelines for Coding and Reporting, Chapter 11, Complication of Pregnancy, Childbirth, and Puerperium used in classifying specific conditions associated with obstetrics.  
· Categories 640‑648 complications mainly related to pregnancy

· Categories 650‑659 normal delivery and other indications of care in pregnancy, labor and delivery

· Categories 660‑669 complications occurring mainly in the course of labor and delivery 

· Categories 670‑676 complications of the puerperium

· When a delivery is complicated, use as many codes as is necessary to completely describe the situation.  
8.1.1. Normal Deliveries

Category 650 (Delivery in a completely normal case) includes only normal, spontaneous delivery, cephalic (vertex) presentation, of a single full-term live born infant.  An episiotomy or amniotomy may be performed.  This code excludes application of forceps or any manipulation to assist delivery. This code excludes stillbirth or multiple births.  Code 650 cannot be used in combination with other codes from chapter 11 (651- 669).  The outcome of delivery, V27.0, is the only valid code which can be used in conjunction with the 650 code.
8.1.2. Forceps or Vacuum Delivery

Subcategory 669.5 (Forceps or Vacuum Delivery without mention of indication) includes normal delivery of a live fetus, cephalic presentation, application of low or outlet forceps or vacuum extraction without mention of any complication of labor or delivery.   Code 669.5 is used with mid or high forceps only if the complication necessitating the use of mid or high forceps is not stated.

8.1.3. Intrauterine Death

Subcategory 656.4 (Intrauterine Death) includes delivery of a fetal death (stillbirth) after completion of 22 weeks gestation.  Category 632, missed abortion, is used to code early fetal death before completion of 22 weeks gestation (with retention of fetus).  If the fetus is not retained, use category 634.

8.1.4. Early Onset of Delivery

Subcategory 644.2 (Early Onset of Delivery) includes premature delivery, premature labor with onset of delivery, and spontaneous delivery of premature infant before completion of 37 weeks gestation.
8.1.5. Multiple Gestation

Category 651 (Multiple Gestation) denotes multiple fetuses, either during pregnancy or for delivery.
8.1.6. Outcome of Delivery






8.1.7. Delivery Procedures 

For a spontaneous delivery occurring in the hospital, in addition to the diagnostic code(s), a procedure (delivery) code will be used.  Procedure code 73.59 (Other manually assisted delivery) is assigned if no other delivery code from 72-74 or 75.5x-75.6x is used.

For a second degree perineal laceration or tear extending from an episiotomy, the laceration is coded in addition to the episiotomy (4th Qtr 2008, Coding Clinic).  
8.2. Abortions

As with all coding, exert caution when selecting the 3rd, 4th, and 5th digits.  The fourth digits identify the presence or absence of complications.  They identify complications resulting from the abortion, not the reasons for performing the abortion.  The fifth digits denote the stage of the abortion:


0  Unspecified


1  Incomplete


2  Complete

· Fifth-digit-1, incomplete, indicates all of the products of conception have not been expelled from the uterus prior to the episode of care.

· Fifth-digit-2, complete, indicates all of the products of conception have been expelled from the uterus.

· Fifth-digit -0, unspecified.  

Use of this fifth digit is discouraged.  Return the record to the provider for further 
clarification.


8.2.1. DoD Unique Extender Codes
DoD-unique code extenders are used with codes 635 and 638 to further classify abortions and facilitate DoD’s statistical and reporting requirements.  The extenders are:


0  Elective


1  Therapeutic


2  Elective, terminated elsewhere


9  Unspecified

8.2.2. Ectopic and molar pregnancy, Category 630 to 633

A missed abortion is a fetal death occurring prior to the completion of 22 weeks of gestation.  The dead fetus is retained in the uterus for a period of time and may either be expelled spontaneously or require surgical or chemical intervention.  Although the patient requires a procedure, do not confuse this with an elective or legal abortion.

8.2.3. Spontaneous Abortions, Category 634

The subcategories under 634, Spontaneous Abortions, identify the presence or absence of complications arising at the time the patient presented for initial treatment of the abortion.


Example: "Incomplete spontaneous abortion with delayed hemorrhage" is coded 634.11.  The use of this code indicates the delayed hemorrhage occurred during the same admission as that for the spontaneous abortion.


Example: “Spontaneous abortion with urinary tract infection, E. coli cultured” is coded as follows:

634.7x - Spontaneous Abortion, with other specified complications

646.63 - Infections of genitourinary tract in pregnancy 

599.0 – Urinary tract infection, site not specified

041.4 – Escherichia coli 


8.2.4 Legally induced abortion, Category 635

Category 635 includes both Elective and Therapeutic abortions. A therapeutic abortion is one induced for medical indications which would be life threatening to the mother if the pregnancy were carried to term.  An elective abortion is one performed at the request of the patient.  Code extenders help distinguish between therapeutic and elective abortions.

When a therapeutic abortion is accomplished, the reason (diagnosis) for the abortion must be coded.  The reason for the abortion will be selected from other ICD‑9‑CM categories and will be used as an additional code.  

8.2.5. Retained Products of Conception Following Abortion

Subsequent admissions for retained products of conception (following a spontaneous or legally induced abortion) are assigned the appropriate code from category 634, Spontaneous abortion, or 635.xx 2 Legally induced abortion, with a fifth digit of “1” (incomplete).  This advice is appropriate even when the patient was discharged previously with a discharge diagnosis of complete abortion.

8.2.6. Illegally Induced Abortion, Category 636 

Refers to an abortion not performed within prescribed statutes, performed by an unqualified individual, or performed at an unauthorized location.  Do not use in DoD.

8.2.7. Unspecified Abortion, Category 637

Refers to a scenario when no details about the abortion are available.  Do not use in DoD.

8.2.8. Failed attempted abortion, Category 638

When the elective procedure performed failed to evacuate or expel the products of conception (fetus) and the patient is still pregnant.



8.2.9. Complications following abortion and ectopic and molar pregnancies, Category 639

An admission for complication(s) after a previous episode for an abortion, ectopic or molar pregnancy is coded to category 639.  Code 639 cannot be assigned in the presence of codes 634 through 638.

A patient who had an abortion performed outside the MTF and now presents for treatment without complications is assigned code V58x.  

Codes from the 660–669 series are not used for complications leading to the abortion or to capture complications of abortions.


Example: Patient admitted for excessive hemorrhage following elective abortion at Cypress Community Hospital.  

Code to 639.1
Principle 9: Perinatal Morbidity and Mortality

9.1. Perinatal Guidelines
The perinatal period is defined as the period occurring before, during, and up to 28 days following birth.  Conditions specifically classified to Chapter 15, Conditions Originating in the Perinatal Period (Codes 760-779), must be qualified by such terms as "neonatal," “fetal,” infantile,” or "of newborn."  

Most conditions arising in the perinatal period are transitory in nature.  However, there are some which persist and manifest later in life.  These conditions should be reported throughout the life of the patient as long as they are still present.


Example: 770.7 Chronic Respiratory Disease arising in the perinatal period

A newborn condition is considered significant if it requires clinical evaluation, therapeutic treatment, diagnostic evaluation (procedure), extended the length of the hospital stay, increased resource use, or has implications for future health care needs.  Insignificant or transient conditions that resolve without treatment are not coded (i.e. fine rashes, molding of the scalp, minor jaundice, etc.).

Perinatal codes are never used on the maternal record.  Codes from Chapter 11, the obstetric chapter, are never permitted on the newborn record.

9.2. Sequencing of Perinatal Codes 

Generally, codes from Chapter 15 should be sequenced immediately following the appropriate V30 code on newborn records.  If applicable, these would be followed by codes from any other chapter.  There is a “use additional code” note at the beginning of Chapter 15.  If the index does not provide a specific code for a perinatal condition, assign code 779.89, Other specified conditions originating in the perinatal period.  Follow with the code from another chapter to specify the condition.  Codes for signs and symptoms may be assigned when a definitive diagnosis has not been established.

9.3. Maternal Causes of Perinatal Morbidity

Codes from categories 760-763, Maternal causes of perinatal morbidity and mortality, are assigned on the newborn’s record only when the maternal condition has actually affected the fetus or newborn.  The fact the mother has an associated medical condition or experiences some complication of pregnancy, labor or delivery does not justify the routine assignment of codes from these categories on the newborn record.

If a specific condition in the infant resulted from the mother’s condition, it should be coded to the appropriate category from the main classification.

If the provider is unable to determine or establish a diagnosis, assign signs and symptoms codes for conditions for which no definitive diagnosis has been established.

If a newborn has a condition that may be due to the birth process or is community acquired and the documentation does not indicate which it is, the default is due to the birth process.  In this case a code from Chapter 15 should be used.  If the condition is community-acquired, a code from Chapter 15 should not be assigned.

9.4 Respiratory Distress Syndrome (RDS)/Transient Tachypnea of Newborn (TTN)

Coding RDS/TTN has significant compliance concerns. Some neonatologists may use the terms TTN and mild RDS interchangeably. The coder is directed to query the physician for clarification when in doubt.

Respiratory distress in a newborn may be classified to: 

· Respiratory Distress Syndrome  (RDS is more severe and recovery is not apparent within the first 72 hours of life)

· Transient Tachypnea of Newborn (Respiratory distress referred to as mild and recovery occurs within 72 hours of birth)

· Other Respiratory Problems After Birth

Coders should review the following to validate a diagnosis of RDS or TTN; respiratory symptoms, oxygen supplementation, lab tests, radiology, and surfactant administration. In many cases, there is no question regarding the diagnosis, these babies are frequently extremely premature with birth weights under 1,000 grams. In those cases, either the extreme prematurity or the RDS will validate the DRG.  In cases of relatively short stays—a few days to a week or two—and mild respiratory distress syndrome or mild hyaline membrane disease is documented, query the physician for further clarification.  
9.5. Classification of Births

On newborn records, a code from category V30 through V39 is the principal or first-listed diagnosis.  The V codes for the type of birth should be assigned on the newborn record only during the episode in which the birth occurred.  Codes from other chapters may be assigned as secondary diagnoses as needed.

To use a code from V30-V39, first determine whether the birth is single or multiple.  Codes for multiple births indicate whether mates are live born or stillborn. Category codes V33, V37, and V39 should not be assigned in the inpatient arena as the documentation in the medical record should provide enough detail to code to a more specific code.

The fourth digit is based on the place of birth:

0
Born in hospital


1
Born before admission to hospital*


2
Born outside and not hospitalized

Note: Contact service representative for guidance regarding births en route or before admission.

The fifth digit indicates the delivery type:
1    Delivered without mention of cesarean delivery

2    Delivered by cesarean delivery


Example: Term birth, living male, with neonatal hypoglycemia, delivered by 
cesarean section 

Code to: V30.01 + 775.6

9.6. Newborn Readmissions and Transfers

For infants readmitted or transferred from another institutional facility, the code for the principal diagnosis is assigned from codes other than V30-V39.  The type of birth code is used only on the encounter for the birth.

Assign a code for newborn conditions originating in the perinatal period (categories 760-779), as well as complications arising during the current episode of care classified in other chapters, only if the diagnoses have been documented by the responsible provider at the time of transfer or discharge as having affected the fetus or newborn. 


Example:  The physician documents a heart murmur during the initial newborn examination.  An echocardiogram showed a minimal opening in the atrial valve.  The physician documents a need for a cardiac consultation and follow-up at age 3 months.  In this case the heart murmur would be coded because a diagnostic procedure was performed and a future health care need identified.


Example:  The physician documents a heart murmur on the initial newborn examination.  No heart murmur is found on the final examination.  In this case the heart murmur would not be coded.

9.7. Prematurity, Low Birth Weight, and Post Maturity

Codes in the perinatal category show gestational maturity.  These codes are indexed under terms such as immaturity, prematurity, post term, light-for-dates, and heavy-for-dates.

Providers utilize different criteria to determine prematurity. Code assignment should not be based on weeks of gestation, but on physician diagnosis of the condition.

There is no time limit on the use of codes 764-766.  These may be assigned at any time as long as the provider considers the birth weight of the infant to be a significant factor in the infant’s condition.  The provider should be queried when there is a weight discrepancy.
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Category 765, Immature or premature newborns are delivered prior to full term.  

Codes include:



765.0x 
Immaturity – birth weight of less than 1000 grams



765.1x

Prematurity – birth weight of 1000-2499 grams



765.2x

Weeks of gestation (Unspecified up to 36 weeks)

Sometimes a newborn is not premature, but he/she is smaller than normal.  It is appropriate to assign a code to annotate the fact; assign a code from category 764. 
· 764.0x, “Light-for-dates” without mention of fetal malnutrition (0 – 2,500 grams 
and over)

· 764.1x, “Light-for-dates” with signs of fetal malnutrition (0 – 2,500 grams and 
 
over)

· 764.2x, Fetal malnutrition without mention of “light-for-dates” (0 – 2,500 grams 
and over)

· 764.9x, Slow fetal growth and fetal malnutrition (0 – 2,500 grams and over)

A code from subcategory 765.2x, Weeks of gestation, should be assigned as an additional code with category 764 and codes from 765.0 and 765.1 to specify weeks of gestation.

Exceptionally large or “heavy for date” infants, regardless of gestational period, should be coded to category 766.

Exceptionally large baby (usually 4500 grams or more)

Other “heavy for dates” infants (regardless of gestational period)

On occasion a pregnancy will exceed the usual 40 week gestational period and the baby is not “heavy for dates.”  This condition is coded to 766.2x.  Codes are as follows:

· 766.21 Post-term infant (Gestational period over 40 completed weeks to 42 completed weeks)

· 766.22 Prolonged gestation of infant (Gestational period greater than 42 completed weeks)


9.8. Observation and Evaluation of Newborns

A code from category V29 should be assigned for infants who are evaluated for a suspected condition found not to be present when the study is completed.  V29 category codes can be assigned in addition to codes from categories V30-V39 during the episode in which the birth occurred.

Code V29 may be assigned as the principal diagnosis when an infant is readmitted and a code from category V30-V39 no longer applies.  It should only be used for healthy newborns for which no reportable problem can be identified after evaluation, and may only be assigned within the 28 day perinatal period.  Use the appropriate condition or signs and symptoms codes if positive findings are noted.

Generally, no other codes are assigned when code V29 is assigned as the principal diagnosis. However, perinatal or congenital conditions which require continuous therapy or monitoring during the stay may be coded.  Do not code perinatal or congenital conditions which require no therapeutic treatment during the hospitalization.

9.9. Infections Originating During the Perinatal Period 

A variety of infections, unique to the perinatal period, are congenital and classified in the Perinatal Conditions chapter of the ICD-9-CM.  These are acquired prior to birth (i.e. rubella) via the umbilicus or during birth (i.e. herpes simplex).  Other perinatal infections such as congenital syphilis may be classified to chapter 1 of the ICD-9-CM, Infections and Parasitic Diseases.

Infection codes are located using the main term for the infection and then by identifying the sub term: neonatal, newborn, congenital, or maternal.

Infections occurring after birth, but during the 28-day perinatal period, may or may not be classified to Perinatal Conditions chapter.  If no sub term is listed (i.e. perinatal, congenital, etc.), assign the usual infection code.

If an infection does not show up for a week or more after birth, the record should be reviewed to ascertain whether there is an indication for exposure to an infection rather than this being a congenital condition. The provider should be consulted for additional clarification when the record is unclear.

Newborn sepsis is classified to code 771.81.  A secondary code from category 041 is assigned to identify the organism.  Category code 038 and subcategory code 995.9x are not used on a newborn record.
9.9.1. HIV Infection in Newborns

Infants from birth to the age of 18 months who test positive for HIV but do not exhibit any HIV symptoms or conditions are assigned code 795.71.  However, if the physician documents that the patient has a diagnosis of HIV infection, then code 042 will be assigned regardless of the patient’s age.
9.10. Routine Vaccination of Newborns

Newborns are vaccinated against hepatitis B and varicella shortly after birth.  Assign codes V05.3 and V05.4.  Assign code 99.55 for prophylactic administration of the vaccine.

9.11. Circumcision of Newborns

Male newborns are often circumcised while they are still in the hospital based on the requests and/or religious beliefs of the parents or medical necessity for a current pathologic condition. Male circumcision is the surgical (64.0) removal of the foreskin (prepuce) of the male penis. The procedure should be coded on the newborn’s record.

Do not use diagnosis code V50.2 for routine circumcision on newborns.  Phimosis (605) should only be coded when the patient has been diagnosed with this condition.
9.12. Infant (28 days old or less)/CHF

When the index does not provide a specific code for a perinatal condition, assign code 779.89, other specified conditions originating in the perinatal period.  Use an additional code to specify the condition.  

CHF in a 28 day old or less infant is coded 779.89 and 428.0, congestive heart failure, unspecified. (See the Official Newborn (Perinatal) Guidelines for Coding and Reporting and Coding Clinic, first quarter 2005, page 9.)  
Principle 10: Injuries

DoD has a unique requirement to utilize Standard NATO Agreement (STANAG) codes on all injuries treated in the inpatient environment.  The STANAG codes is comprised of two elements and is captured in the External Cause of Injury and Trauma fields in CHCS.  See Appendix 4.
10.1. General Rules for Coding Injuries

Injuries are coded separately to ensure accurate capture of all data related to the type and extent of trauma.  Use combination codes for multiple injuries when documentation in the record is insufficient to completely identify each injury.  When coding multiple injuries the most severe injury is sequenced first.  Where multiple sites of injury are specified in the titles, the word “with” indicates involvement of both sites, and the word “and” indicates involvement of either or both sites.

For patients admitted to the hospital for conditions unrelated to the current fracture, assign a V-code for the presence of the fracture.


Example: A 12-year-old boy was admitted for moderate status asthmaticus; he also had a right arm cast for a radial shaft fracture.  Consequently, the child required additional nursing care for dressing, bathing, and eating.  In this case the asthma code is the principal diagnosis.  Additional code V54.1x, Unspecified orthopedic aftercare, is used to denote the fracture required increased nursing care during the patient's hospital stay.

Do not code superficial injuries when they are associated with more severe injuries at the same site.
When coding open wound injuries causing minor damage to vascular structures or peripheral nerves, sequence the primary injury first and assign secondary codes for injuries to blood vessels or nerves.  Seek clarification from the provider when the documentation is unclear or there is a question regarding the severity of an injury.


Example: The patient cut her hand on a piece of broken glass and suffered an open wound of the palm; there was tendon involvement and damage to the digital nerve.   

Code to:


Open wound of hand with tendon involvement
882.2


Injury to digital nerve




955.6


Accident caused by other specified cutting and

piercing instruments or objects (external cause 

of the injury)





E920.8

10.1.2. Fractures (800-829)

Fractures are classified as open or closed.  When not specified as one or the other, fractures are classified to closed.
10.1.3. Vertebral Column Fractures

Fractures of the vertebrae are coded to categories 805 and 806.  Codes 805.0 and 805.1 require a fifth digit (0-8) to identify the site of cervical vertebral injury.  It is important to review documentation for associated spinal cord injury in all cases of vertebral fractures.  In cases of documented spinal cord damage, choose a combination code from category 806, Fracture of vertebral column with spinal cord injury.  It is incorrect to assign a separate code for spinal cord damage when same is associated with a vertebral fracture.


Example: Patient sustained closed sacral fracture with associated cauda equina injury.  

Code to: 

Fracture of vertebral column with other cauda 

equina injury, sacrum and coccyx, closed.

806.62, 
10.1.4. Multiple Fractures and Fractures with Dislocations

Multiple fractures of specified sites are generally coded individually by site based upon the level of detail provided in the medical record.  Combination categories for multiple fractures may be used if the record does not provide sufficient detail to code with more specificity.  Following are principles which govern the application of multiple fracture codes. 

· Multiple fractures of the same limb, classified to the same three or four digit code, are coded to that category.


Example: A patient was struck by a falling object and suffered closed 



fractures of the metacarpals and phalanges of the right hand.  


Code to:



Multiple fractures of hand bones, closed 
817.0
· Multiple unilateral or bilateral fractures of the same bone classified to different 4th digit levels of the same three-digit code are coded individually by site.

Example: The patient sustained open fracture of distal radius with closed 



radial shaft fracture.  Because the 4th digit subcategories for a radial shaft and a distal 
radius fracture are not the same, two 
codes are needed for this case.



Code to:



Other fractures of distal end of radius, alone, open

813.52


Fracture, radial shaft, closed




813.21
Code each fracture separately if documentation in the record is sufficient.  Combination codes for multiple fractures are only used if there is insufficient documentation to code with more specificity.


Example: The diagnostic statement reads: "Open facial fractures with multiple fractures of thoracic and lumbar vertebrae." Because the patient was transferred emergently to a trauma center following a car wreck, no further detail is provided in the record.  

Code to:


Multiple fractures of skull or face with other bones, open without 


mention of intracranial injury, unspecified state of consciousness 

804.50

Injury by crashing of motor vehicle





E988.5
Multiple fractures are sequenced according to the severity of the fracture.  The coder should consult the physician if a sequencing question exists.

Cases of combined fracture and dislocation of the same anatomic site are assigned only the fracture code. Instructions in the Alphabetic Index state: "dislocation, with fracture: see fracture, by site."


Example: A patient sustained a closed fracture of the medial malleolus with dislocation of the ankle joint.  

Code to:


Fracture of medial malleolus, closed

824.0
10.1.5. Other and Unspecified Fractures

Code fractures as closed unless specifically documented as open.  If clinical contradictions in the medical record imply the fracture may be open, get clarification from the physician prior to code assignment. (e.g. diagnosis of compound comminuted fracture)
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Fractures as a result of birth injuries (Chapter 15, conditions arising in the perinatal period) and pathological fractures (Chapter 13, musculoskeletal and connective tissue) are two types of fractures not occurring as a result of injury.  They are coded from the appropriate ICD-9-CM chapter.
10.1.6. Dislocations (830-839)

A dislocation is the traumatic displacement of the bones in an articulating joint such that they lose their normal anatomic position.  Select the appropriate 4th digit to correctly identify the open/closed status.  Then follow these basic guidelines:

· If a bone has both a fracture and a dislocation, code the fracture.
· In cases of multiple dislocations, apply as many codes as needed to accurately describe the different sites.

· The initial dislocation of a joint is coded to the acute injury code.  Subsequent dislocations of the same site are coded to the musculoskeletal system chapter with terms such as recurrent dislocations.

· Code chronic dislocations due to injury as recurrent.  Depending upon the specifics of the case, recurrent dislocations may be coded to the musculoskeletal system.  Dislocations which are congenital anomalies should be clearly documented in the medical record.

· Always review the entire record.  Query the physician when the nature of the diagnosis remains vague.
10.2. Head Injuries
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10.2.1.   Intracranial Injury (850-854)

Codes 850.0 through 850.9 are used specifically to code concussion without other mention of intracranial injury.  Concussion is a condition that occurs when the brain strikes the skull as the result of a blow or whiplash injury to the head.

When coding concussion, be sure to select the appropriate 4th digit to indicate any loss of consciousness.


Example: A 6-year-old child fell from his bike and struck his head. He was unconscious for approximately 3 minutes. He presented to the ED with headache, dizziness, nausea, and vomiting. The physician's discharge diagnosis was head injury with concussion and brief loss of consciousness.  

Code to:


Concussion with brief loss of consciousness

850.1

Pedal cycle accident, pedal cyclist


E820.1
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Codes 851-854 require a 5th digit to describe any loss of consciousness.  Category 850 cannot be assigned with codes from 851 – 853.

10.2.2. Traumatic Brain Injury (TBI)

Please refer to Appendix 7 for additional guidance.
10.2.2.1. DoD Definition of TBI

TBI is a traumatically induced structural injury and /or physical disruption of brain function as a result of an external force indicated by new onset or worsening of a least one of the following clinical signs, immediately following the event:

· Any period of loss of or decreased level of consciousness

· Any loss of memory for events immediately before or after the injury

· Any alteration in mental state at the time of the injury

· Intracranial lesion

Sequelae of TBI may resolve quickly, within minutes to hours after the neurological event, or they may persist longer.  Some sequelae of TBI may be permanent.  Most signs and symptoms will manifest immediately following the event; other signs and symptoms may be delayed from days to months (e.g., subdural hematoma, seizures, hydrocephalus, spasticity, etc.).

Signs and symptoms may occur alone or in varying combinations and may result in a functional impairment.  These generally fall into one or more of three categories:


Physical:  Headache, nausea, vomiting, dizziness, blurred vision, sleep disturbance, weakness, paresis/plegia, sensory loss, spasticity, aphasia, dysphagia, dysarthria, apraxia, balance disorders, seizures.


Cognitive:  Attention, concentration, memory, speed of processing, new learning, planning, reasoning, judgment, executive control, self-awareness, language, abstract thinking.


Behavior/emotional:  Depression, anxiety, agitation, irritability, impulsivity, aggression.

10.2.2.2. Coding TBI
The initial admission for a brain injury will be coded with the appropriate injury code as principal diagnosis.  Subsequent admission will be coded using the presenting symptoms as principal diagnosis followed by the appropriate V15.52_*/V70.5 code(s) as a secondary diagnosis.

Code V15.52_* (and V70.5_* when TBI is related to deployment), must be sequenced in the secondary diagnosis field on the SIDR, followed by late effect code.

When a TBI patient presents for treatment the provider must document the subjective and objective findings in the medical record.

When an individual has a confirmed or suspected TBI, select one of codes listed below.  These will be secondary codes:

	V15.52_1
	Personal History Of TBI, Global War On Terrorism (GWOT) Related, Unknown Level Of Severity

	V15.52_2
	Personal History Of TBI, GWOT Related, Mild (Glasgow Coma Scale 13-15),Loc<1hr,Post Trauma Amnesia<24hr

	V15.52_3
	Personal History Of TBI ,GWOT  Related, Moderate (Glasgow Coma Scale 9-12),Loc 1-24 Hrs, Post Trauma Amnesia 1-6 Days

	V15.52_4
	Personal History Of TBI, GWOT Related, Severe (Glasgow Coma Scale 3-8),Loc >24hrs,Post Trauma Amnesia >6 Days

	V15.52_5
	Personal History Of TBI, GWOT Related, Penetrating Intracranial Wound

	V15.52_6
	Personal History Of TBI, Not GWOT Related, Unknown Level Of Severity

	V15.52_7
	Personal History Of TBI, Not Related To Global War On Terrorism, Mild (Glasgow Coma Scale 13-15),Loc<1hr,Post Trauma Amnesia<24hr

	V15.52_8
	Personal History Of TBI, Not Related To Global War On Terrorism (GWOT), Moderate (Glasgow Coma Scale 9-12),Loc 1-24 Hrs, Post Trauma Amnesia 1-6 Days

	V15.52_9
	Personal History Of TBI, Not Related To GWOT, Severe (Glasgow Coma Scale 3-8),Loc >24hrs,Post Trauma Amnesia >6 Days

	V15.52_A
	Personal History Of TBI, Not Related To GWOT, Penetrating Intracranial Wound

	V15.52_B
	Personal History Of TBI, Unknown If GWOT Related, Unknown Severity Level

	V15.52_C
	Personal History Of TBI, Unknown If Related To GWOT, Mild (Glasgow Coma Scale 13-15),Loc<1hr,Post Trauma Amnesia<24hr

	V15.52_D
	Personal History Of TBI, Unknown If Related To GWOT, Moderate (Glasgow Coma Scale 9-12),Loc 1-24 Hrs, Post Trauma Amnesia 1-6 Days

	V15.52_E
	Personal History Of TBI, Unknown If Related To GWOT, Severe (Glasgow Coma Scale 3-8),Loc >24hrs,Post Trauma Amnesia >6 Days

	V15.52_F
	Personal History Of TBI, Unknown If Related To GWOT, Penetrating Intracranial Wound


Example: A service member presents to the local MTF stating she is suffering from headaches.  She has a history of headaches dating back to an explosion occurring in Iraq.  Provider determines an injury occurred along with alteration of consciousness.  The provider determines the headaches are TBI related and the patient is admitted.  Code to:

Primary Diagnosis:      784.0 (Headache)

Secondary Diagnosis:  V15.52_1 (Personal History of TBI, Global War on Terrorism 
       (GWOT) Related, Unknown Level of severity)

Secondary Diagnosis:  V70.5_6 (Post deployment encounter)

Example: A service member presents to the MTF.  He is depressed and has had ringing in his ears for the past several months.  The provider obtains the patient’s history and notes the patient was involved in a motor vehicle accident while deployed in Afghanistan.  He struck his head on the steering wheel and lost consciousness for ten minutes.  The provider diagnoses the patient with depression and tinnitus related to a TBI during his deployment to Afghanistan. The patient is admitted and codes are:

Primary Diagnosis:
311 (Depression)

Secondary Diagnoses:
388.30 (Tinnitus)

V15.52_2 Personal History of TBI, GWOT Related, Mild (Glasgow Coma Scale 13-15), LOC<1HR, Post Trauma Amnesia<24HR

V70.5_6 (Post deployment encounter)

Example: A family member presents to the MTF complaining of chronic neck pain and vertigo following a motor vehicle accident two months prior to this encounter. He experienced loss of consciousness for 25 minutes. The patient is admitted:

Primary diagnosis:
723.1 (Neck Pain)

Secondary diagnoses:
780.4 (Vertigo)

V15.52_7 Personal History of TBI, not related to Global War on Terrorism, Mild (Glasgow Coma Scale 13-15), LOC<1HR, Post Trauma 
Amnesia<24HR
10.2.3. Intracranial Pressure (ICP)

A patient with head injury may experience an alteration in his level of consciousness. Other symptoms associated with a severe head injury may include convulsions, delirium, coma, paralysis, and increased intracranial pressure (ICP), which will be discussed here.  The skull, basically a container which cannot expand, holds the brain, vascular tissue, and cerebrospinal fluid.  Any problem (trauma, edema, tumor, infection, or bleeding) which affects the skull could result in an increase in intracranial pressure in the skull.
The treatment of choice for elevated ICP is placement of a ventriculostomy tube.  Assign codes 781.99 for the elevated ICP and 02.2 for the ventriculostomy.

10.2.4. Anoxic Brain Injury

Anoxic brain injury is injury to the brain from lack of oxygen (from cardiac arrest, choking, or drowning).  Spasms develop in small arteries if the brain goes without oxygen for more than 4 to 6 minutes.  Blood flow does not reach the cerebral cortex.  The level of brain damage is based on the length of anoxia (lack of oxygen).

Assign 348.1 for “anoxic brain damage, NOS.”

Assign codes 997.01 and 348.1 if the anoxic brain injury is caused by surgical/operative complication.  Add a code from the E878 or E879 series to describe the type of procedure that caused the brain injury.

Assign 768.7 if the injury is documented as ischemic in the newborn; assign 767.0 if it was a birth injury.

Assign 314.9 if documented as minimal or mild in a child.
10.3. Internal Injury of Thorax, Abdomen, and Pelvis (860-869)

Codes 860-869 cover internal injury to the organs of the major body cavities.  Injuries include blunt trauma, blast injury, laceration, hematoma, crushing injury, puncture, tear, bruising, contusion (of organs other than the brain), and traumatic rupture.  Codes within this range are categorized by body region.
The 4th digit subcategories within each 3-digit code series denote the presence or absence of an open wound. The description "with open wound" includes open wounds that may be infected as well as open wounds with foreign bodies.
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10.4. Open Wounds (870-897)

Open wounds are bites, cuts, avulsion injuries, lacerations, puncture wounds, and traumatic amputations. 
The term "complicated" used in the 4th digit subdivisions of categories 873-897 denotes open wounds with major infection, foreign body, delayed healing, or delayed treatment.

Read descriptions carefully to determine the site of injury, tendon involvement, the presence of infection or foreign body (frequently documented as dirt, wood chips, debris, gravel, shrapnel, etc.).
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10.5. Injury to Blood Vessels (900-904)

This series of codes includes arterial hematomas, avulsions, cuts, lacerations, ruptures, traumatic aneurysms, and traumatic fistulas of blood vessels secondary to other injuries.

If the major injury was to a blood vessel, code and sequence it first.


Example: The diagnostic statement reads: "Penetrating wound of thigh with rupture of common femoral artery."  

Code to:


Injury to blood vessels of lower extremity and unspecified sites;

Common femoral artery, is sequenced first as it is the major injury 

904.0

Open wound of hip and thigh without mention of complication, 

as a secondary diagnosis






890.0 
When the primary injury results in minor damage to a blood vessel, the minor damage is sequenced as an additional diagnosis.


Example: The patient sustained an open wound of the ring finger with damage to tendons and vascular structures. 

Code to:


PDx:


Open wound of finger with tendon involvement
883.2

Secondary Dx:

Injury to blood vessels of upper extremity, 




digital blood vessels




903.5

Principle 11: Burns

Categories 940-949 are provided for coding burns whether from chemicals or other causes.  Burns classified to categories 940-949 do not provide codes at fourth or fifth digit level to identify complications.

Burns of the same anatomical site but of different degrees are coded to the appropriate subcategory identifying the most severe degree.  When the documentation specifies burns as infected, use code 958.3 (Post traumatic wound infection, NEC) as an additional code.  If the infecting organism is known, assign the appropriate code.
11.1. Degrees of Burns


First Degree Burns: damage is limited to the outer layer of the epidermis and results in erythema of the skin.


Second Degree Burns: cause blistering and damage to the epidermis as well as part of the underlying dermis.


Third Degree Burns: result in full thickness skin loss.


Deep Third Degree Burns: are burns with necrotic tissue.  These burns are further specified as with or without loss of a body part. Some physicians may use the term "4th degree" for this type of injury. Always query the physician if there is a question re: the extent of burn.
11.2. Body Surface Area of Burns

Category 948 is used to classify burns according to percent of body surface involved.  This category is primarily designed for use as an additional code with categories 940-947.  It may be used as a solo code when the site of the burn is not specified, but the percentage of body surface involvement is specified.

Category 948 is unique in the coding structure.  This category is designed to be used as a subcategory fourth-digit code or as a sub classification fifth-digit code whichever is applicable.  The fourth digit will be used to indicate total percent of body surface burn.  The fifth digit is for percent of body surface of third-degree burn.  The military coders will always assign a fifth digit when using this category.  If the total percent of body surface is specified and there is no percentage for third-degree burn or the percent for third-degree burn is less than 10 percent, use the fifth digit "0".

The "Rule of Nines" is the method used to estimate the percent of total body surface burned. This method is accurate for adults only.  For infants and children, refer to the Lund-Browder Chart in the Merck Manual in the Coding Compliance Editor (CCE) references.

The 4th digits 0-9 in category 948 denote the total percent of body surface burned regardless of the degree of burn.

The 5th digits 0-9 in category 948 identify the percent of body surface with third degree burn.
	Calculating Burn Percentage/Surface Area

	Body Area
	% of Body Surface

	Head & Neck
	9%

	Each Arm
	9%

	Anterior Leg
	9%

	Posterior Leg
	9%

	Anterior Trunk
	18%

	Posterior Trunk
	18%

	Genitalia
	1%



Example: A patient presented to the ED with burns to 30% of the body: 20% of the body surface suffered 2nd degree burns, and 10% of the body suffered 3rd degree burns. 

Code to: 948.01.* and E924.9
Note:  Review the record thoroughly or query the physician to determine how the injury occurred.  Add an E-code to describe the nature of the injury.


Example: After touching a hot kitchen stove top, a child was treated in the ED for 2nd degree burns of the palms of both hands.  

Code to: 944.20, 948.00 and E924.8.


Example: A student was treated for burns of the gums, tongue, and esophagus following accidental ingestion of hydrochloric acid during a high school chemistry class.  

Code to: 947.2, 947.0, 948.00 and E924.1.
11.3. Late Effects of Burns

The code selection and sequencing of late effects remain the same regardless of whether or not the patient was admitted for surgery.  Do not use V51.8, Aftercare involving the use of plastic surgery, for these cases. STANAG code is required in CHCS with use of late effect codes from the 905-909 categories.

Example: A patient was admitted for the release of a knee joint contracture due to previous burns sustained when his clothing ignited from a campfire.  

Code to: 718.46 and 906.7.


Example: The patient was admitted for skin grafting to repair scar tissue on the neck due to an old burn. During hospitalization, this patient also received regular dressing changes and debridement of an unhealed 3rd degree burn on the dorsum of the foot.  

Code to: 709.2, 906.5, 945.32 and 948.00.
Principle 12:  Late Effects of Illness and Injuries (Excluding Burns – see Burns)

12.1. Reporting of Late Effects 

Late effects are those inactive residual effects of indefinite duration after termination of the acute phase of the illness or injury.  The term “late effect” includes conditions/residuals specified as:

· Late

· Due to an old injury

· Due to a previous illness or injury

· Due to an injury or illness that occurred 1 year or more ago (The 1 year or more is not a hard, fast rule.  If sufficient time has elapsed between the acute phase of the illness or injury and the development of a residual, then disregard the 1-year rule.)

 Late effects are classified by the residuals and by the cause of the late effect.

Categories identifying the cause of the late effect are 137, 138, 139, 268.1, 326, 438, and 677, and 905 - 909.  These codes can never be used as principal diagnoses or a reason for disability separation.  They will always be used as additional codes when applicable.

Conditions frequently described in diagnostic statements as residuals and late effects are: 
· Malunion fracture

· Traumatic arthritis following fracture

· Hemiplegia, cerebrovascular thrombosis 1 year ago 

· Scarring due to third‑degree burn  

· Contracture tendons due to poliomyelitis  

· Sterility due to mumps 
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12.2. Late Effects of Cerebrovascular Disease

Late effects of cerebrovascular disease are coded to category 438 (Late Effects of Cerebrovascular Disease).  An additional code is needed for codes 438.5 – 438.7, 438.89.

If the patient has had a prior CVA with no residual conditions, use code V12.5x (Personal history of disease of circulatory system).

Codes from category 438 are different from other late effect codes in two ways:

· These codes can be assigned as the principal diagnosis when the reason for the admission is to care for the late effect.  If the admission is for the purpose of the rehabilitation, a code from category V57 (Care involving use of rehabilitation procedures) is assigned as the principal diagnosis with an additional code from category 438.

· These codes can be assigned as additional codes when a new CVA is present and neurological deficits from an earlier episode remain.  The distinction permits the identification of those deficits due to the current CVA and those from an earlier episode.

12.3. Late Effects (cause of) with Residual

If both the residuals and the cause of the late effect are provided, sequence the code for the residuals first. If the cause of the late effect is specified but not the residuals, code the cause of the late effect. 


Example: Hemiplegia; Late effect of Poliomyelitis – 342.9  138


Example: Sequela of old crush injury to left foot – 906.4
12.4. Late Effects of Adverse Reactions to Drugs

To indicate late effect resulting from an adverse effect of drugs administered correctly utilize 909.5.  Sequence the residual condition first, followed by 909.5.  To identify the drug responsible for the late effect, use the appropriate E-code (E930-E949).

Long-term chronic effects of prescription drugs taken over a period of time and still being taken at the time chronic effects arise are coded as adverse effects. If a patient suffers delayed effects that arose or remain long after the medication is discontinued, code 909.5, Late effect of adverse effect of drug, medical or biological substance, is assigned as an additional code to indicate a late effect.


Example: Brain damage due to allergic reaction to erythromycin (use of medication discontinued six months ago)  348.9  +  909.5  +  E930.3

12.5. Late Effects of Poisoning

Sequence the code for the residual effect first with code 909.0, Late effect of poisoning due to drug, medicinal or biological substance, or 909.1, Late effect of toxic effect of non-medicinal substance, assigned as an additional code. Code E929.2 is also assigned for late effects of poisoning.
Principle 13: Poisoning and Adverse Reactions of Drugs

13.1. Definitions

ICD‑9‑CM provides codes to differentiate between poisoning and an adverse reaction to a correct substance properly prescribed and administered correctly.

An adverse drug reaction is defined as any response to a drug "which is noxious and unintended and which occurs at doses used in man for prophylaxis, diagnosis, or therapy."

Terms frequently used in diagnostic statements to identify adverse drug reaction to a correct substance properly administered are:  accumulative effect, allergic reaction, idiosyncratic reaction, hypersensitivity, paradoxical reaction, side effects, synergistic reaction and antagonistic drug interactions.

Physicians use various terms when describing poisoning such as:  overdose, poisoning, toxic effect, wrong dosage given or taken, and wrong drug given or taken.  Interactions between any drug and alcohol or between prescribed and over-the-counter drugs are classified as poisonings.

13.2. Adverse Reactions

Categories E930‑E949 provide means to identify the drug responsible for an adverse reaction to a substance correctly administered.  These E Code subcategories provide the same specificity in identifying the drug involved in causing the adverse reaction as do categories 960‑979 in identifying the drug involved in poisoning.  Note that codes 960‑979 cannot be used in combination with codes E930‑E949.  One identifies a substance causing poisoning, and the other identifies a substance causing an adverse reaction in therapeutic use.

The adverse reaction to a correct substance properly administered is classified to the manifestation or the nature of the adverse reaction, such as gastritis, lymphadenitis, urticaria, and psychosis.

Two codes are required to code an adverse reaction to a correct substance properly administered.  First code the adverse reaction using a code from 001‑799 categories; second, code the drug or substance which caused it, using an E code from the Therapeutic column of the Table of Drugs and Chemicals.  If the reaction is unknown, use code 995.2 and the E code.

Codes E930‑E949 can never be used as a solo code.  The adverse reaction code is always sequenced first.  The E code can never be the principal diagnosis.

Code 995.2 will be used for unspecified nature of allergic or idiosyncratic reactions to a correct substance properly administered (drug allergy, NOS).  It is provided for those cases in which a code from 001‑799 cannot be assigned because the nature of the reaction is not known/ stated.  In these cases 995.2 is sequenced first, and the E code is an additional code.

The code 909.9, entitled late effect of other and unspecified external causes, is provided to identify the late effects of a previous adverse reaction, the nature of which is not stated.  Code 909.9 is classified as a late effect in a case which would have been coded to 995.2 had it been described as a current adverse effect.

Code the long-term, chronic effects of drugs, such as the cumulative effect of digitalis, as an adverse reaction to a correct substance properly administered.  Delayed, long-term chronic effects of drugs, to which the patient developed a reaction, are coded as late effects of either poisoning or adverse reaction to correct substance properly administered.

13.3. Poisonings

Poisoning due to drugs, medicinal substances, and biologicals is defined as conditions resulting from overdose of these substances or from the wrong substance given or taken in error.

Categories 960‑979 identify the drugs, medicinal substances, and biologicals causing the poisoning.

If unable to locate the specific drug that caused the poisoning in the table, consult the index of the American Hospital Formulary Service (AHFS).  The numbers assigned the drugs by the AHFS correlate to the code numbers for poisoning in ICD‑9‑CM.

To code a poisoning, select a code from the poisoning column of the Table of Drugs and Chemicals.  If known, code the reaction/manifestation as an additional code.  If a secondary code is used, the code for the poisoning must be sequenced first.  Unlike coding an adverse effect, there is no code for an unknown reaction to a poisoning. 
Principle 14: Operations and Procedures

14.1. Guidelines 

Coders should read the narrative description of the procedure to assist with the selection of the correct codes. 

Do not:

· Code based solely on the title of the procedure

· Code procedures integral to another procedure separately; 


Example: Closure - The approach may be coded if the code for the procedure does not imply the approach.


14.1.1. Principal Procedure 

A principal procedure is one that is: 
· Performed for definitive treatment rather than for diagnostic or exploratory purposes, or to treat a complication;

· The procedure most related to the principal diagnosis;

· Significant procedure. 

Note: See Coding Clinic, fourth quarter 1990, page 5

14.1.2. Significant Procedure 

A significant procedure as defined by the UHDDS is:
· Surgical in nature

· Carries anesthetic risk

· Carries procedural risk

· Requires specialized training  

Note: See Coding Clinic, fourth quarter 1990, page 5

14.1.3. Procedures Not Coded on the SIDR

The following procedures should not be coded on the inpatient SIDR. This is not an all inclusive list. Typically, these procedures do not require a consent form.

· Laboratory procedures

· X-rays

· Ultrasounds

· EKGs

· EEGs

· Stress Tests

· Injections and infusions 

· Antibiotics

· Maintenance fluids

· Steroids

· Supplemental Oxygen

· BiPAP

· CPAP

· Nasogastric tubes

· Irrigation

· Hearing Screening

· Physical Therapy

· Occupational Therapy

· Social Work

· Case Management

· Nutritional Care

14.1.4. Procedures Coded on the SIDR

The following procedures should be coded on the inpatient SIDR. This is not an all inclusive list. Additionally, these procedures do require a consent form. Informed consent should be present for all invasive procedures performed inside and outside of the operating room unless the procedure is performed under emergency circumstances.

· Transfusions (only report one ICD-9-CM code per blood product type per SIDR)

· Transesophageal Echocardiography (TEE)

· Arteriography using contrast

· Xigris (drotrecogin alfa activated) – typically given for Sepsis SIRS

· Rhogam

· Chemotherapy

· Radiation Therapy

· Central Lines (performed outside of anesthesia operating room services)

· Arterial Lines (performed outside of anesthesia operating room services)

· Swan Ganz

· Newborn Circumcision 

· Total Parenteral Nutrition (TPN)

· Intubation

· Mechanical Ventilation

· Interventional Radiology

· Episiotomy

· Electro-convulsive Shock Therapy

· Manually Assisted Delivery (code procedure if no other obstetric services are performed during delivery such as episiotomy or repair of obstetrical laceration)

· Injections and Infusions **


14.1.5. Restraints

Physical restraints will be reported using code 99.99.
14.2. Guidelines for Incomplete/Canceled/Converted Surgical Procedures

14.2.1. Incomplete Procedures

Procedures which were started but not completed should be coded as far as the procedure went.

· Assign a code for exploratory procedure if a cavity or space was entered 

· Assign a code for incision if a site was opened but the cavity or space was not entered. 

14.2.2. Cancelled Procedures

Procedures which were canceled require a diagnosis code from category V64 to show the reason for cancellation.

Assign the appropriate diagnosis code:


V64.1 - contraindication


V64.2 - patient request


V64.3 - other reason for cancellation

Do not assign a procedure code if an incision was not made.

14.2.3. Converted Procedures

Procedures converted from closed to open require a diagnosis code from category V64.4x to show the type of conversion.
14.3. Coding for Biopsy

If the physician documents excisional biopsy but removes an entire lesion, assign the code for the lesion excision. When only a portion of the lesion is excised, the biopsy code is assigned (AHA Coding Clinic for ICD-9-CM, 1990, second quarter, page 28). 

14.3.1. Open vs. Closed Biopsy

Biopsies are typically classified as open or closed. An open biopsy is the removal of tissue by way of an incision. The incision is inherent to an open biopsy, so an additional code for the incision is unnecessary. 

An open biopsy is the removal of tissue by way of an incision. The incision is inherent to an open biopsy, so an additional code for the incision is unnecessary. Occasionally, a biopsy is performed along with a more definitive procedure. A code for both the biopsy and definitive procedure is assigned with the code for the definitive procedure sequenced first. The technique used to obtain the tissue determines the biopsy code assigned.


Example: A resection of the ascending colon is performed due to malignancy of the colon. The surgeon also performs a liver biopsy during the procedure to determine whether the cancer has spread.

Code to: 45.73 and 50.12. 


Example: A resection of the ascending colon is performed due to malignancy of the colon. The surgeon also performs a needle biopsy of the liver during the procedure to determine whether the cancer has spread. 

Code to: 45.73 and 50.11. 

A closed biopsy is performed by one of the following methods:

· Aspiration;

· Brush (tissue is removed by using a brush or bristle to collect cells for cytological exam);

· Endoscopy (biopsy through a flexible tube inserted into an orifice [such as the mouth or anus] or through a small skin incision);

· Needle (small sample of lump removed through a slender hypodermic needle);

· Percutaneous; and

· Stereotactic (provides accurate needle placement using 3-D coordinate guidance for directing the needle used during a biopsy. Assign code 92.3x along with the biopsy code to identify the technique used [AHA Coding Clinic for ICD-9-CM, 1994, fifth issue, page 8]).

Occasionally, the surgeon will perform a frozen section during the surgery allowing the surgeon to immediately modify the extent of the surgery. In this case, it is appropriate to assign a code for the biopsy along with the therapeutic procedure performed; the therapeutic procedure code is sequenced first.

14.3.2. Aspiration Core Needle Biopsy T11-T12 
Aspiration core needle biopsy of the T11-T12 disk space is coded 80.39, biopsy of joint structure (includes the aspiration biopsy) and 88.38, other computerized tomography, for the CT guidance. (See Coding Clinic, third quarter 2005, page 14.)

14.3.3. Thoracoscopic Wedge Biopsy vs. Resection  

Thoracoscopic wedge biopsy of the lung is classified to code 33.28, Open biopsy of lung. Thoracoscopic wedge resection of the lung is assigned to code 32.29, Local excision or destruction of lesion of lung. The coder should be guided by the physician’s documentation and the procedure performed. 

If a diagnostic exploratory procedure is performed along with the biopsy, both the biopsy and exploratory procedure codes are assigned. 


Example: Exploratory thoracoscopy and a pleural biopsy are assigned to codes 34.21 and 34.24. The surgeon states that the thoracoscopy involved more than the operative approach, and Coding Clinic advises to code both procedures (AHA Coding Clinic for ICD-9-CM, 2002, third quarter, page 27).
14.4. Coding for Debridement

Debridement can be performed on skin, muscle, and bone in addition to other tissues. Appropriate ICD-9-CM code assignment will depend on the documentation provided in the medical record. If the documentation is unclear, it may be appropriate to query the physician for clarification.

14.4.1. Documentation Requirement for Debridements

Documentation of debridement needs to be descriptive enough to create a clear picture of the procedure performed. Documentation must include the following:
· Method of debridement

· Depth of debridement — Did the health care provider debride beyond the dead or damaged tissue down to healthy, viable tissue?

· Instruments used to perform the debridement — Code assignment cannot be based solely on the instrument used, but does assist in description of the type of debridement. Did the healthcare provider use a scalpel or scissors? Scissors may be used to cut away loose fragments, which is not indicative of excisional debridement. Use of a scalpel or blade is a better indication that an excisional debridement was done. 

The procedure can be performed by a physician, nurse practitioner, enterostomal nurse, physical therapist, or physician assistant. “It is appropriate to assign a procedure code based on documentation by a non-physician professional when that professional provides the service” (AHA Coding Clinic for ICD-9-CM, 2004, fourth quarter, pages 138-139). This advice applies only to procedure coding. 

14.4.2.   Methods of Debridement

The following are the most common methods of debridement:
· Wet-to-dry dressings: (Wet dressings are applied to the wound and allowed to dry.   When the dry dressing is removed, it pulls off the dead tissue);

· Application of medications that contain enzymes to dissolve dead tissue;

· Application of medicated dressings;

· Whirlpool baths,

· Surgical debridement with scalpel or scissors to remove dead tissue.

Not all methods of debridement are coded in the inpatient record. (Application of medicated dressings)
14.4.3.   Excisional Debridement

Excisional debridement is classified to code 86.22 and defined as the “surgical removal or cutting away of devitalized tissue, necrosis, or slough” (AHA Coding Clinic for ICD-9-CM, 1988, fourth quarter, page 5). Debridement can be performed on any body site and does not have to be performed in the operating room to be considered excisional. 

14.4.4. Nonexcisional Debridement

Nonexcisional debridement, classified to code 86.28, includes “brushing, irrigating, scrubbing, or washing of devitalized tissue, necrosis, or slough” (AHA Coding Clinic for ICD-9-CM, 1988, fourth quarter, page 5). Description of nonexcisional debridement may include:
· Minor removal of loose fragments with scissors;

· Scraping away tissue with a sharp instrument;

· Whirlpool debridement;

· Digressive debridement with pulse lavage;

· Mechanical lavage;

· Pulsatile lavage;

· Mechanical irrigation;

· High-pressure irrigation;

· Incision and drainage; and

· Debridement, not otherwise specified.
Nonexcisional Debridement is not required to be coded.
14.4.5. Debridement through Multiple Layers

Debridement of multiple layers (skin, muscle, bone) of the same site is coded only to the deepest layer debrided. Do not assign two or more codes when the debridement extends past the skin and subcutaneous tissue into the muscle or bone (AHA Coding Clinic for ICD-9-CM, 1999, first quarter, pages 8-9).
14.4.6. Debridement Integral to Procedure

Debridement of the skin preparatory to further surgery should not be coded as a separate procedure (AHA Coding Clinic for ICD-9-CM, 1991, third quarter, pages 18-19). In addition, do not assign code 86.22 when debridement of an open fracture site (79.60-79.69 category) is performed as debridement of the skin is considered inherent to the procedure (AHA Coding Clinic for ICD-9-CM, 1995, third quarter, page 12).

14.4.7. Debridement of Amputation Stump

Excisional debridement of necrotic tissue around an amputation site is assigned to code 86.22. It is not appropriate to assign code 84.3 for debridement of an amputation stump. 

14.4.8. Excisional Debridement of Open Fracture 

Traumatic injuries often require debridement of the wound. Coding for the debridement will depend on the type of fracture. Closed fractures are those in which the trauma has not exposed the bone and are coded to the type of debridement; non-excisional or excisional. Excisional debridement of a closed fracture is further determined by the depth debrided.

Debridement of an open fracture is always coded to the 79.60-79.69 category, with the exception of fractures of the skull, nasal, orbital, other facial bones, and vertebral bones (debridement is included in the fracture reduction code).


Example:  A patient had a table saw injury resulting in an open fracture of the index finger with bone loss and tendon laceration. A debridement of the index finger was done with shortening and fixation repair of the fracture site. The tendon lacerations were repaired and debrided of bone fragments. 

Code 78.59, internal fixation of bone without fracture reduction, other, and 79.64, debridement of open fracture site, phalanges of hand. 

The tendon debridement and bone shortening are inherent to the procedures performed.  (See Coding Clinic, third quarter 1995, page 12)

14.5. Surgical Approach

The surgical approach should not be coded unless ICD-9-CM provides a specific code incorporating the approach. If a procedure was done via a laparoscope and there is no ICD-9-CM code available, assign the code for the open procedure. Do not assign a separate code for the laparoscope. This advice is also true for thoracoscopic, arthroscopic, and laryngoscopic procedures (AHA Coding Clinic for ICD-9-CM, 1997, first quarter, page 6, and 1993, first quarter, page 23).

If the laparoscopic procedure is not successful and has to be converted to an open approach, then only a code for the open procedure will be assigned. In addition, assign code V64.41, laparoscopic surgical procedure converted to open procedure, as a secondary diagnosis. There are also codes available for other scope procedures converted to an open procedure, such as the following:

· V64.42, Thoracoscopic surgical procedure converted to open procedure

· V64.43, Arthroscopic surgical procedure converted to open procedure

14.6. Diagnostic Laparoscopy

Diagnostic laparoscopy allows a physician to look directly at the inside of a patient’s abdomen or pelvis, including the fallopian tubes, ovaries, uterus, small bowel, large bowel, appendix, liver, and gallbladder. Code 54.21 should be assigned for the laparoscopy when it is the only procedure performed (e.g., diagnostic laparoscopy). If a more definitive procedure is performed at the same time, a code for the laparoscopy should not be assigned. Instead, the code for the more specific procedure performed should be assigned.  For more information review AHA Coding Clinic 2002, third quarter, page 27.

14.7. Procedures for Diagnosing and Treating GI Bleed

14.7.1. Argon Plasma Coagulation (APC)/Gastroscopy
Argon plasma coagulation (APC) is a method of electrocoagulation that allows for noncontact application of electrical energy to achieve tissue destruction or hemostasis. This technique can be used during endoscopy or colonoscopy to achieve control of bleeding. Gastroscopy with APC is coded 44.43, endoscopic control of gastric or duodenal bleeding. (See Coding Clinic, second quarter 2004, pages 12 and 13.)

14.7.2 Colonoscopic Electrocoagulation/Dieulafoy Lesion (Hemorrhagic) Of Colon
Colonoscopic electrocoagulation of a Dieulafoy lesion of the colon is coded 45.43. (See Coding Clinic, fourth quarter 2002, pages 60 and 61.)

14.7.3. Flexible Fiberoptic EGD/Scleral Therapy/BICAP Coaptive Coagulation/GI Bleeding

Flexible fiberoptic EGD with scleral therapy and BICAP coaptive coagulation for control of GI bleeding from a sphincterotomy site is coded 44.43, endoscopic control of gastric or duodenal bleeding. (See Coding Clinic, Second Quarter 1992, pages 17 and 18 and second quarter, 2004, page 12.)
14.8. Creation of a Transjugular Intrahepathic Portosystemic Shunt (TIPS)

Creation of a transjugular intrahepatic portosystemic shunt (TIPS) is coded 39.1. (See Coding Clinic, second quarter 2002, page 4.)

14.9.  Percutaneous Gelfoam Embolization of Hepatic Artery

Percutaneous gelfoam embolization of hepatic artery to slow down blood supply to a hepatocellular carcinoma is coded 99.29, injection or infusion of other therapeutic or prophylactic substance. Code 88.47, arteriography of other intraabdominal arteries, may be assigned for the hepatic arteriogram. (See Coding Clinic, first quarter 2000, pages 18 and 19).

14.10. Vascular Procedures
14.10.1. Coronary Angiography

Often coders must ascertain from the procedural documentation the intent of performing a second coronary angiogram.  

· If the intent is to locate the site of the lesion do not code the coronary angiogram.

· If the intent is to perform a second diagnostic left heart catheterization/coronary angiogram, it should be coded.
· If the coder cannot determine the intent, query the physician.

14.10.2. Coding Coronary Stents
Different types of coronary stents may be utilized to treat occluded coronary arteries.  
Types include covered, coated, or drug-eluting.
· Covered/ Coated stent (36.06)

· Drug-eluting stent (36.07) 
Additional procedure codes are assigned to identify the number of vessels operated on and the number of stents inserted.
· One code to identify the number of vessels (00.40-00.43); and

· One code to identify the number of stents inserted (00.45-00.48).
If coronary artery stent stenosis is present, assign code 996.72 (AHA Coding Clinic for ICD-9-CM, 2001, third quarter, page 20). 

14.10.3. Cerebral Angiogram with a Test Balloon Tip Occlusion of a Left Carotid Artery

This procedure is coded 38.29, other diagnostic procedures on blood vessels, plus 88.41, arteriography of cerebral arteries, when the latter is performed as part of the procedure.  A test occlusion was performed to determine the feasibility of coil occlusion of the aneurysm. Code 38.82, other surgical occlusion of vessels, is inappropriate because the carotid artery was not permanently occluded.  (See Coding Clinic, third quarter 2000, page 16, and Coding Clinic, first quarter 1999, page 7)

14.10.4. Embolization of Hemangioma of Leg

Embolization of a hemangioma of the leg is coded to 99.29, injection or infusion of other therapeutic or prophylactic substance. (Coding Clinic, first quarter 2000, pages 8 and 9)  

This procedure is performed via radiological guidance and is not considered a surgical procedure.  Code 39.53, repair of arteriovenous fistula, would be an inappropriate code assignment for this. 

14.10.5. Percutaneous Transcatheter Embolization of Artery 
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14.10.6. Recurrent Carotid Artery Stenosis Status Post Carotid Endarterectomy/Patch Graft Angioplasty
See Coding Clinic, second quarter 1999, pages 5 and 6.
14.10.7. Ultrasound Guided Obliteration of a Femoral Artery Pseudoaneurysm with Thrombin Injection

See Coding Clinic, fourth quarter 1999, pages 17 and 18, and Coding Clinic, volume 10, number 5 1993, page 5.

Principle 15: Complications of Care

15.1. General 

A complication is defined as "a condition that modifies the course of the patient's illness or the medical care required.” A complication may occur at any time during or after the episode of care.

Transient conditions occurring during the post-operative period are not necessarily regarded as post-operative complications. Examples include headache, nausea and vomiting, confusion, hypertension, electrolyte disturbances, etc. These conditions may require: 
· additional clinical evaluation and documentation by the physician 

· diagnostic testing

· monitoring

· increased nursing care treatment or other medical management

· additional time in the hospital or be present at discharge

Some postoperative conditions are normal sequelae to the surgery. Examples of conditions that may be normal postoperative states include atelectasis, urinary retention, fever, blood loss anemia, and gastrointestinal ileus. 

An admission for aftercare is usually scheduled, whereas a complication of surgical or medical care occurs at the time the complication develops

15.2. Complications of Surgery and Medical Care
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Codes from categories E870-E876 are used only when a condition is due to a misadventure of medical or surgical care. External cause of injury and trauma codes are also required (STANAG). A complication may be the principal diagnosis if it is the cause for admission or readmission.  

15.2.1. Surgical and Postoperative Complications

Postoperative complications affecting a specific anatomical site or body system are classified to categories 001‑799 in the main classification. Complications affecting more than one site or body system are classified to categories 996‑999 of the chapter on injury and poisoning.

An additional code, when possible, will be used to specifically identify the anatomical site or the manifestation of the postoperative complication. When multiple coding is used the codes from categories 996‑999 take precedence in sequencing. .

15.2.2. Transplant Complications

Any disease in a transplanted organ affecting the functioning of the transplanted organ is considered a complication and a code from subcategory 996.8 should be assigned. Two codes should be assigned, one for the transplant complication, and one identifying the complication itself. Pre-existing conditions or conditions that develop after the transplant should not be coded as complications unless they affect the function of the transplanted organ. 
It would not be appropriate to assign a code from subcategory 996.8x when the following occurs:
· A post-transplant surgical complication does not affect the function of the transplanted organ;

· A pre-existing condition does not affect the function of the transplanted organ; and/or

· A post-transplant medical condition does not affect the function of the transplanted organ.

· Kidney transplant patients with chronic kidney disease (CKD) should not be classified to code 996.81 unless the physician documents transplant failure or rejection.

If the transplant complication is due to cytomegalovirus (CMV) infection, assign code 078.5 as an additional diagnosis after the appropriate code from subcategory 996.8.

15.2.3.
Medical Care Complications

Subcategory Codes 999.0 through 999.9 will be used when the diagnostic statement specifies that condition as a complication resulting from medical care. Carefully read the category inclusion and exclusion terms.

When possible, an additional code will be used to completely describe the condition. Subcategory Code 999.9 may be used alone to indicate a complication of medical care when the specific condition is not mentioned. 

15.2.4. Other Specified Complications

15.2.4.1.   Misfiring of Automatic Implantable Cardiovert Defibrillator (AICD)

Misfiring of an automatic implantable cardiovert defibrillator is coded 996.04, mechanical complication of cardiac device, implant, and graft due to automatic implantable cardiac defibrillator. 
15.2.4.2 Infected Hip Prosthesis

When an infected hip prosthesis is removed on one admission and the patient later returns for the placement of a new prosthesis, the principal diagnosis for the first admission is coded 996.66, infection and inflammatory reaction due to internal joint prosthesis. The principal diagnosis for the second admission is coded 736.39, other acquired deformity of the hip.  (See Coding Clinic, second quarter 1991, page 18.)
15.2.4.3. COPD/Complication of Surgery

A patient with a history of COPD is admitted as inpatient following outpatient surgery, because of an exacerbation of COPD due to procedure. Assign code 997.3x, respiratory complication, as the principal diagnosis with an E code, and a secondary diagnosis code of 491.21, acute exacerbation of COPD. (See Coding Clinic, fourth quarter 1993, page 43)  STANAG code will be required due to the coding of the complication.
Principle 16: Supplementary Classifications and External Cause of Injury

16.1. V Codes

The purpose of the V codes is to identify encounters with the health care settings for reasons other than an illness or injury classified to categories 001‑999. The majority of the V codes are oriented toward ambulatory care. Although certain categories of V codes will be used frequently for inpatients, coders should exercise care regarding the extent to which these codes are used. See appendix 8 ICD-9-CM Official Guidelines for Coding and Reporting for specific information.

16.2. E-Codes  

E codes indicate the external causes of injuries and poisonings as well as the adverse effects of drugs and substances. Reporting E codes is important because they provide data for injury identification and evaluation of injury prevention strategies. E codes are supplemental to the assignment of ICD-9-CM diagnosis codes and, as such, are never to be used as the principal or first-listed diagnosis. According to the ICD-9-CM Official Guidelines for Coding and Reporting, E codes are not mandatory. However, the use of E codes is strongly encouraged, whenever applicable, because they explain the circumstances surrounding an injury or poisoning. 

E codes are intended to identify how a poisoning or injury occurred, the cause; whether the injury was accidental or intentional, the intent; and the place where the accident or event took place, i.e., place of occurrence. E codes identifying the "place of occurrence," E849.X, are to be used in conjunction with E codes from ranges E850-E869 and E880-E928. 

E codes are divided into a number of major categories including: 
· Transport/vehicle accidents 

· Poisonings and adverse effects of drugs 

· Accidental falls 

· Accidents caused by fire 

· Accidents due to natural and environmental factors 

· Late effects of accidents, assaults 

· Assaults or purposely inflicted injury 

· Suicide or self-inflicted injury 

· Surgical and medical procedures as cause of abnormal reaction or later complication 


Example: A patient suffered a sprained ankle after being pushed off a curb during a fight. A code for the sprain is assigned, as well as codes E880.1 (fall on or from sidewalk curb) and E960.0 (unarmed fight or brawl). 


Example: A patient is seen for nausea and lightheadedness after taking over-the-counter antihistamines for hay fever. Assign codes 787.02 (nausea) and 780.4 (lightheadedness) followed by code E933.0 (anti-allergic and antiemetic drugs causing adverse effect during therapeutic use) and code 477.9 for hay fever. 


Example: A patient is seen for a wrist sprain after falling off a chair at home. A code for the wrist sprain is assigned along with codes E884.2 (fall from chair) and E849.0 (place of occurrence, home). 
CHCS has logic and edits built in to alert the coder to the need of utilizing E Codes and STANAG Codes.  These are usually included in all injuries, complications, late effects, as well as other identified conditions (i.e. sunburn, observation for head trauma). 

16.3. STANAG Codes

DoD has a unique requirement to utilize Standard NATO Agreement (STANAG) codes on all injuries treated in the inpatient environment.  The STANAG codes are captured in the External Cause of Injury and Trauma fields in CHCS.  See Appendix 4 for the additional guidance and table of values.








Requirements for Final Cover Sheet





No abbreviations will be used on the final cover sheet. For additional guidance see your service representative.





Date and time of admission is based on the doctor’s admitting order.





Documentation during observation will be filed into the Extended Ambulatory Record (EAR).  A SADR/CAPER will be completed to capture the events surrounding the observation period.








DoD Rule





If no complication or other condition is documented as the reason for admission, assign V66.0.





APV status is for 23 hours 59 minutes. Patients requiring additional recovery time should not be admitted or placed in observation status. 





Final disposition orders must be written within the 23 hours 59 minute time period. 





The services provided in the ED by the admitting provider will be included in the inpatient record and captured in the SIDR. 





In case of transfer, a disease/condition that caused the death, even if not treated at the receiving facility, will be coded by the receiving facility.





The underlying cause of death or separation/disability must be sequenced in the top eight diagnostic fields of the SIDR abstract (within CCE). The requirement applies to both in-hospital deaths and Carded for Record Only (CRO).





25 Major Diagnostic 


Categories (MDCs) 


(e.g., circulatory disease)





Discharge Status





Age of patient





Without complications/


comorbidity (w/o CC)





Combination procedures 


(e.g., CABG w/ or w/o 


cardiac cath





With complication/


comorbidity (w/CC)





Age of patient





Without complications/


comorbidity (w/o CC)





With complication/


comorbidity (w/CC)





538 DRGs





Medical (e.g., athersclerosis)





Surgical (e.g., percutaneous


 cardiovascular procedures)





25 Major Diagnostic 


Categories (MDCs)





Discharge Status





Without CC/MCC





With MCC





Combination procedures 


(e.g., CABG w/ or w/o 


cardiac cath





With CC





Without CC/MCC





With MCC





With CC





745 DRGs





Medical





Surgical





The final assessment is … if one part of a combination code is not POA, the entire condition is flagged “No.”








Codes 995.90-995.94 do not require a cause of injury or STANAG code.  Override the edit in CHCS.





Coding for History of Neoplasms 


Code the primary site using codes from the supplementary classification (codes V10.00-V10.9).  These codes will never appear as the cause of admission diagnosis.


If the patient has secondary sites present, code these using categories 196-199. Also code the previous primary site code (V10.00-V10.9). 


If the patient has no secondary malignancy, and if the reason for admission is follow-up of the malignancy, code to V67. Also code the previous primary site (V10.0-V10.9).








Cancer described as "metastatic to" a site should be interpreted as a secondary of that site.  Assign the appropriate code for the primary malignant neoplasm of specified site if the primary site is identified.  If the primary site is not identified, code the unspecified site (199.1).








“When the only code obtained is either 199.0 or 199.1, code to a primary malignant neoplasm, unless the site is one of the following:





Bone


Brain


Diaphragm


Heart


Liver


Lymph nodes


Mediastinum


Meninges


Peritoneum


Pleura


Retroperitoneum


Spinal Cord


Sites classifiable to 195





	Malignant neoplasms of these sites are classified as secondary when not otherwise specified, except when the neoplasm is of the liver. ICD-9-CM provides codes 155.2, Malignant neoplasm of liver, not specified as primary or secondary, for use in this situation.” (Refer to Faye Brown’s ICD-9-CM: Coding Handbook 2009) 


Also assign the appropriate code for primary or secondary malignant neoplasm of specified or unspecified site, depending on the diagnostic statement being coded.

















For coding purposes, first assign the code for the pituitary tumor based on the documented behavior.  Follow with additional codes to describe any functional activity.





Coders should query provider to determine if pituitary gland is functional or non-functional.  This may affect the MS-DRG assignment.





BMI less than 19 or greater than 40 will impact MS-DRG assignment.  It is a requirement to have an obesity or malnutrition diagnosis in the medical record to support utilization of the BMI codes.








Manifestations of Poor Glycemic Control:





Diabetic Ketoacidosis 


Nonketotic Hyperosmolar Coma 


Hypoglycemic Coma 


Secondary Diabetes with Ketoacidosis 


Secondary Diabetes with Hyperosmolarity








Certain malnutrition codes are CCs or MCCs depending on the level of severity documented.





Substance abuse disorders are never to be coded as dependence without specific documentation of the dependence.  Only a privileged provider can diagnose dependence.





Licensed chemical dependency counselors (LCDC) or certified alcohol drug abuse counselors (CADAC) can diagnose a substance abuse problem, but cannot diagnose dependence.








The diagnosis of "elevated blood pressure" without a confirmed diagnosis of “hypertension" is classified to code 796.2 (elevated blood pressure reading without diagnosis of hypertension).








It cannot be assumed that there is a cause-effect relationship between hypertension and heart disease.





Cause and effect relationship between hypertension and renal disease which includes renal failure is assumed.





Associated pulmonary edema is included in all codes for heart failure; therefore no additional code is assigned.








Codes 428.0 and 428.1 (left heart failure) are not assigned together for an episode of care; code 428.0 takes precedence.








Historically, CHF has been a CC; however, under MS-DRGs CHF does not impact DRG assignment.  Review the physician documentation for the presence of chronic diastolic/systolic heart failure (CC) and/or acute diastolic/systolic heart failure (MCC).





Pneumonia is considered a CC Condition and impacts the MS-DRG selection.





Acute pulmonary edema is not coded when the patient has been diagnosed with the following:


Left ventricular failure


Congestive heart failure


Hypertensive heart disease 


Acute rheumatic heart disease


Rheumatic heart failure (Congestive) 





A code from the V27 category is required to denote the outcome of delivery on the mother's record.  It is always a secondary code.  In the Alphabetic Index, look for "Outcome of Delivery."  There are subcategories to distinguish between liveborn and stillborn.  In case of a stillbirth, the appropriate V27 code will be coded on the mother's record; there will be no separate record made for the stillbirth.








The number of legal—elective or therapeutic—and illegal abortions performed in DoD MTFs must be reported to Congress on an annual basis.  Use of the 635, 636, and 637 category codes should be carefully scrutinized. 








Codes from categories 640-648 and 651-659 may be used as additional codes to indicate the reason for the therapeutic abortion.  Fifth digit 3 is assigned with codes from these categories as the other fifth digits do not apply.  Sequence the abortion code first.  Follow all conventions for additional codes.








When an attempted termination of pregnancy results in a live-born fetus, assign code 644.21, with an appropriate code from category V27, Outcome of Delivery.  The procedure code for the attempted termination of pregnancy should also be assigned.  If present, CHCS edits must be overridden.








The fifth digit denotes the infant’s birth weight. A fifth digit is used with category 764 and codes 765.0x and 765.1x.  The fifth digit “0” for unspecified weight must NOT be used as it will lead to an ungroupable and non-reimbursable MS-DRG (999).  If the birth weight is not documented in the record, query the physician.





Categories 765 (Disorders relating to short gestation and low birth weight) and 766 (Disorders relating to long gestation and high birth weight) are not to be used as the underlying cause of death if any other cause of perinatal mortality is reported.  








Open wounds associated with a fracture are not always an indication of an open fracture.  If the wound is open, but the fracture site is not exposed, the fracture is coded to “closed.”





For observations following an accident which may involve head injuries, a DoD unique code is assigned:


V71.4_0 Observation, accident, head injury ruled out, suspected condition not found.


V71.6_0 Observation, inflicted injury, head injury ruled out, suspected condition not found.





Note that code 959.01, Head injury, unspecified, would not be correct in this case, as it specifically excludes head injury with concussion.





Example: The diagnostic statement reads: "Ruptured spleen after fall from tree."  Category 865, Injury to spleen, needs a 4th digit to indicate the absence of an open wound and a 5th digit to describe the extent of the trauma.  Code to:


865.04, Injury to spleen without mention of open wound into cavity, massive parenchymal disruption


E884.9, Other fall from one level to another





Enter STANAG codes in CHCS. See appendix 5.





NOTE:  There is no strict definition of delayed healing or treatment.  These conditions tend to lead to infection, which qualifies the injury as a “complicated” open wound.  Prior to code assignment, if in doubt, query the physician for clarification.








Example: A motorcyclist lost control on a wet highway and sustained an open wound of the forearm. The ED nurse noted gravel and dirt embedded in the wound. The physician documented "Contaminated 7 cm open wound of forearm."  Code to:





881.10, Open wound of elbow, forearm and wrist, complicated, forearm


E816.2, Motor vehicle traffic accident due to loss of control, w/o collision on the highway, motorcyclist





Enter STANAG codes in CHCS. See appendix 5.








�





When coding a late effect of an illness or injury and a code for both the residual and the late effect are used, the code for the residual must be sequenced first with the appropriate code to show cause (late effect) as an additional code. 








**Percutaneous Transcatheter Embolization of Artery and Thrombin Injections





This procedure is coded 99.29, injection or infusion of other therapeutic or prophylactic substance; this is an exception to the utilization of code 99.29.





Usage of 38.8x or 39.5x in place of 99.29 may cause significant DRG change.  99.29 is considered a non-OR procedure under MS-DRG while 38.8x and 39.5x are considered OR procedures.  Coders need to be particularly careful in these situations.








Surgical procedures carry an inherent risk. Prior to the assignment of a complication code, ensure the event is not an incidental occurrence or anticipated outcome of the procedure. Documentation must substantiate the condition is a complication resulting from surgery. 


 (See Coding Clinic Q3 1990 pg 18)
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